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FCC Test Report

Part 15 Subpart C
FCC ID: 2AZOI12XIH

Client Information:

Applicant: HFCL limited

Applicant add.:  Plot No. 38, Institutional Area, Sector 32, Gurugram, Haryana-122001, India

Product Information:

Wi-Fi 6 Dual Band 8x8:8 Indoor Access Point with Integrated Antenna (6 dBi) [DC
EUT Name:
powered]

Model No.: ion12xi_h

Brand Name: b by HFCL

Series Model:  N/A

Standards: FCC PART 15 Subpart C  section 15.247

AA Electro Magnetic Test Laboratory Private Limited

Add.: Plot No 174, Udyog Vihar - Phase 4, Sector 18,
Gurgaon, Haryana, India

Date of Receipt:  Nov. 10, 2023 Date of Test: Nov. 10, 2023~ Dec. 29, 2023
Date of Issue: Jan. 17, 2024 Test Result:  Pass

Declaration of Conformity:  Declaration of conformity of the results is based as per the standard limits
This device described above has been tested by AA Electro Magnetic Test Laboratory Private Limited, and the

test results show that the equipment under test (EUT) is in compliance with the FCC requirements. And it is
applicable only to the tested sample identified in the report.
*This test report must not be used by the client to claim product endorsement by any agency of the U.S.

government.
Prepared By (+ signature) Ankur Kumar: /M’f
Reviewed & Approved by: (+ signature) _,l
Dr. Lenin Raja (Authorized Representative) ‘:33} H
(/ 1enin83/)
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3 Test Summary

3.1 Compliance with FCC Part 15 subpart C

TEST TEST REQUIREMENT TEST METHOD RESULT
FCCPART 15C FCCPART 15C
Antenna Requirement section 15.247 (c) and section 15.247 (c) and PASS
Section 15.203 Section 15.203
issi i FCCPART 15C
Conducted Emissions at Mains _ ANSI C63.10: Clause 6.2 PASS
Terminals section 15.207
Radiated Spurious Emission FCCPART LS C |
p section 15.209 ANSI C63.10: Clause 6.4, PASS
(30 MHz to 25 GHz) 6.5 and 6.6
&15.247(d)
i FCCPART 15C
6 dB Bandwidth . ANSI C63.10: Clause 6.9.1 PASS
section 15.247 (a)(2)
Maximum Conducted Output FCC PART 15 C 558074 D01 15.247 Meas
i Guidance v0502 Clause PASS
Power section 15.247(b)(3) 012
FCCPART 15C :
Peak Power Spectral Density . ANSI €63.10: Clause PASS
section 15.247(e) 6.11.2.3
FCCPART15C 558074 D01 15.247 Meas
Band Edges Measurement section 15.247 (d) Guidance v0502 Clause PASS
&15.205 1331
. L. FCCPART 15C
Conducted Spurious Emission .
section 15.209 ANSI C63.10: Clause 6.7 PASS
(30MHz to 25GHz)
&15.247(d)
Remark:

N/A: not applicable. Refer to the relative section for the details.
EUT: In this whole report EUT means Equipment Under Test.

Tx: In this whole report Tx (or tx) means Transmitter.

Rx: In this whole report Rx (or rx) means Receiver.

RF: In this whole report RF means Radio Frequency.

ANSI C63.10: the detail version is ANSI C63.10:2013 in the whole report.

Page | 4
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15C/22_01_REV1



AA

EM T

AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/231110-04-02

\\\\\\l||u/,7/

Ve
~

v

W\

/\ s m——
% /7N |ACCREDITED)

,//’"n |\\“\\ . g
: Certificate#5593.01

Y
/il

|

N

3.2 Measurement Uncertainty

All measurements involve certain levels of uncertainties, the following measurements uncertainty
Levels have estimated based on standards CISPR 16-4-2, the maximum value of the uncertainty as below:

No. Item Uncertainty
1 Conducted Emission Test 2.69dB
2 Radiated Emission Test 3.09dB
3 Peak power density 0.78dB
4, Maximum Conducted Output Power 0.78dB
5 Band edge 0.76dB
6 Conducted Spurious Emissions 1.58dB

3.3 Test Location

All tests were performed at:

AA Electro Magnetic Test Laboratory Private Limited

Plot No 174, Udyog Vihar - Phase 4, Sector 18, Gurgaon, Haryana, India

Tel.: +91-0124-4235350
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4  Test Facility

The test facility is recognized, certified or accredited by the following organizations:

ILAC / NABL Accreditation No.: TC-8597
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test

Laboratory Private Limited have been registered by National Accreditation Board for Testing and Calibration

Laboratories (NABL).
ILAC —A2LA Accreditation No.: 5593.01
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test

Laboratory Private Limited have been registered American Association of Laboratory Accreditation ( A2LA.)

FCC- Recognition No.: 137777
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test

Laboratory Private Limited have been registered by Federal Communications Commission (FCC).

ISED Recognition No.: 26046
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test
Laboratory Private Limited have been registered by Institute for Social and Economic Development.( ISED)

VCCI- Registration No: 4053
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test

Laboratory Private Limited have been registered by Voluntary Control Council for Interference.(VCCI)

TEC Designation No.: IND063
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test

Laboratory Private Limited have been registered by Telecommunication Engineering (TEC) Center.

BIS Recognition No: 816586
BIS recognized as per CRS scheme for IT electronics, LED control gears, Lamp, Inverter / UPS are recognized as per

LRS 2020.

4.1 Deviation from standard

None

4.2 Abnormalities from standard conditions

None
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5 General Information

5.1 General Description of EUT

Manufacturer: HFCL limited
Manufacturer Address: Plot No. 38, Institutional Area, Sector 32, Gurugram, Haryana-122001, India
Wi-Fi 6 Dual Band 8x8:8 Indoor Access Point with Integrated Antenna (6 dBi) [DC
EUT Name:
powered]
Model No: ionl12xi_h
Brand Name: :
- 10 o, HFCL
Serial No. 2307721900090

Operation frequency:

2412-2462MHz for 802.11b/g/n(HT20)/ax(HE20)

2422-2452MHz for 802.11n(HT40)/ax(HE40)

Number of Channels:

11 Channels for 802.11b/g/n(HT20)
7 Channels for 802.11n(HT40)/ax(HE40)

Modulation Technology:

802.11b: CCK/DQPSK/DBPSK

802.11g/n: BPSK/QPSK/16QAM/64QAM

802.11n(HT40): OFDM (BPSK/QPSK/16QAM/64QAM/256QAM
802.11ax(HE40): OFDM (BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM)

Transmit Data Rate:

802.11b :1/2/5.5/11 Mbps

802.11g :6/9/12/18/24/36/48/54 Mbps

802.11n(HT20): 7.2/14.4/21.7/28.9/43.3/57.8/65/72.2 Mbps
802.11n(HT40):MCS0-MCS9

802.11ax(HE20):

802.11ax(HE40):MCS0-MCS11

Channel Separation:

S5MHz

Antenna Type: Folded Monopole
Antenna Gain: 6 dBi
802.11b/g
Antenna Function Description: 802.11nHT20/HT40 ANTO,ANT1,ANT2,ANT3
802.11axHE20/HE40
H/W No.: C1
S/W No.: 1.0.0.25

Power Supply Range:

Input For EUT: DC+12V,5A(max)
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Condition of Sample on
) Good

receipt:

Note: 1 .For a more detailed features description, please refer to the manufacturer’s
specifications or the User's Manual.
2. Antenna gain and antenna type provided by manufacturer.

Opinions and Interpretations: See the specific Note / Annexure if any in the whole /full report.
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EUT channels and frequencies list:
1. Test frequencies are lowest channel: 2412 MHz, middle channel: 2437 MHz and highest channel: 2462
MHz for 802.11b/g/n(HT20)/ax(HE20)
Frequenc Frequenc
Channel a Y Channel a Y
(MHz) (MHz)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437
2. Test frequencies are lowest channel: 2422 MHz, middle channel: 2437 MHz and highest channel: 2452 MHz for
802.11n(HT40)/ax(HE40)
Frequenc Frequenc
Channel a y Channel a Y
(MHz2) (MHz2)
3 2422 7 2442
4 2427 8 2447
5 2432 9 2452
6 2437
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5.2 EUT Peripheral List
EMC signal
No. Equipment Manufacturer ) Model No. Serial No. Power cord
Compliance cable
Im
1 DC Adaptor MeanWell FCC Part 18 GSM60U12-P1J - unshielded NA
Cable
5.3 Test Peripheral List
EMC
No. | Equipment | Manufacturer . Model No. Serial No. Power cord signal cable
Compliance
1 DELL N/A ngg’ge 5M2Z1W2 2m unshielded N/A
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6 Equipments List for All Test Items

] . Cal.Due
No Test Equipment Manufacturer Model No Serial No Cal. Date
Date
Rohde and
1 Spectrum Analyzer Schwarz FSP 101163 2022/02/08 2024/02/07
2021/09/15 2023/09/15
2 Loop antenna DAZE Beijing ZN30900C 18052
3 Hi power horn antenna | DAZE Beijing ZN30700 18012 2021/09/15 2023/09/15
4 MXA Signal Analyzer Keysight N9020A 6272323218 2023/07/27 2025/07/27
2021/09/15 2023/09/15
5 Horn antenna DAZE Beijing ZN30703 18005
6 Pre amplifier KELIANDA LNA-0009295 - 2023/01/13 2024/01/13
7 Pre amplifier KELIANDA CF-00218 - 2023/01/13 2024/01/13
8 Biconical Antenna DAZE Beijing ZN30505C 17038 2021/09/15 2023/09/15
9 EMI-RECEIVER Schwarzbeck FCKL 1528194 2023/01/13 2024/01/13
10 LISN Kyoritsu KNW-407 8-1789-5 2023/01/13 2024/01/13
SCHWAR
11 Network-LISN NNBM8125 81251314 2023/01/13 2024/01/13
ZBECK
SCHWAR
- 2023/01/13 2024/01/13
12 Network-LISN ZBECK NNBM8125 81251315
Rohde and 2024/01/13
13 PULSELIMITER ESH3-22 100681 2023/01/13
Schwarz
14 50Q Coaxial Switch DAIWA 1565157 - 2023/01/13 2024/01/13
15 50Q Coaxial Switch - - - 2023/01/13 2024/01/13
Wireless signal power
16 DARE!! RPR3006W RFSW190220 | 2023/01/13 2024/01/13
meter
17 Signal Generator KEYSIGHT N5181A 512071 2023/01/13 2024/01/13
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RF Vector Signal 2023/01/13
18 Generator Keysight N5182B 512094 2024/01/13
19 | Spectrum analyzer R&S FSV-40N 101385 2023/01/13 | 2024/01/13
Radio Communication
2021/09/15 2023/09/15
20 Tester R&S CMW 500 124589
837017/004
) 2021/09/15 2023/09/15
21 Signal Generator R&S SMP02 836593/005
22 DC Regulated Power Metravi RPS-3005 669076 2022112113 | 2023/12/12
Climatic Chamber Sunrise Scientific
2022/11/22 | 2023/11/21
23 Instruments - -
24 Attenuators AGILENT 8494B - - -
25 Attenuators AGILENT 8495B - - -
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7 Test Result

7.1 Description of Test conditions

(1) EUT was tested in normal configuration (Please See following Block diagram)
1. Block diagram of EUT configuration(TX Mode)

Laptop EUT Spectrum

Note: 1. The EUT was powered using the standard Lab DC Power Supply for the testing to be in continuously
transmitting mode and the transmit duty cycle is not less than 98%.
2. Using FTM Mode Commands (provided using TeraTerm Tool) used to control the fixed
transmitting power index.
(2) E.U.T. test conditions:
15.31(e): For intentional radiators, measurements of the variation of the input power or the

radiated signal level of the fundamental frequency component of the emission, as appropriate,
shall be performed with the supply voltage varied between 85% and 115% of the nominal
rated supply voltage. For battery operated equipment, the equipment tests shall be performed
using a new battery.
15.32: Power supplies and CPU boards used with personal computers and for which separate authorizations are
required to be obtained shall be tested as follows: Testing shall be in accordance with the procedures specified in
Section 15.31 of this part.
(3) Test frequencies:
According to the 15.31(m) Measurements on intentional radiators or receivers, other than
TV broadcast receivers, shall be performed and. If required reported for each band in which
the device can be operated with the device operating at the number of frequencies in each band specified in the
following table:

Frequency range over Number of Location in
which device operates frequencies the range of operation
1 MHz or less 1 Middle
1to 10 MHz 2 1 near top and 1 near bottom

1 near top, 1 near middle and
More than 10 MHz 3
1 near bottom

(4) Frequency range of radiated measurements:
According to the 15.33, the test range will be up to the tenth harmonic of the highest fundamental frequency.
(5) Pre-test the EUT in all transmitting mode at the lowest, middle and highest channel with different data rate and
conducted to determine the worst-case mode, only the worst-case results are recorded in this report.
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7.2 Antenna Requirement

7.2.1 Standard requirement
15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

15.247(c) (1)(i) requirement: (i) Systems operating in the 2400-2483.5 MHz band that is used
exclusively for fixed. Point-to-point operations may employ transmitting antennas with directional
gain greater than 6dBi provided the maximum conducted output power of the intentional radiator
is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6dBi.

7.2.2 EUT Antenna
The antenna is a Folded Monopole Antenna with Cable which is connected to the board using a N-type to U.FL cable

which is connected to the board via U.FL connector. Antenna gain is maximum 6dBi from 2.4GHz to 2.5 GHz
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7.3 Conduction Emissions Measurement

Test Requirement: FCC Part 15 C section 15.207
Test Method: ANSI C63.10: Clause 6.2
Frequency Range: 150 kHz to 30 MHz
Detector: Peak for pre-scan (9kHz Resolution Bandwidth)
Test Limit
Frequency Range Limit (dBpV)
(MHz) Quasi-peak Average
0.151t0 0.50 66 to 56 56 to 46
0.50to 5 56 46
5t0 30 60 50
NOTE 1 The limit decreases linearly with the logarithm of the frequency in the range 0,15 MHz to 0,50
MHz.
EUT Operation: Test in normal operating mode. For intentional radiators, measurements of the

variation of the input power or the radiated signal level of the fundamental
frequency component of the emission, as appropriate, shall be performed with
the supply voltage varied between 85% and 115% of the nominal rated supply
voltage.

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if
EUT with antenna diversity architecture).

Test procedure

1. The mains terminal disturbance voltage test was conducted in a shielded room.

2. The EUT was connected to AC power source through a LISN 1 (Line Impedance Stabilization Network) which
provides 50Q/50uH + 5Q linear impedance. The power cables of all other units of the EUT were connected to a
second LISN 2, which was bonded to the ground reference plane in the same way as the LISN 1 for the unit being
measured. A multiple socket outlet strip was used to connect multiple power cables to a single LISN provided the
rating of the LISN was not exceeded.

3. The tabletop EUT was placed upon a non-metallic table 0.8m above the ground reference plane. And for
floor-standing arrangement, the EUT was placed on the horizontal ground reference plane, but separated from
metallic contact with the ground reference plane by 0.1m of insulation.

4. The test was performed with a vertical ground reference plane. The rear of the EUT shall be 0,4 m from the
vertical ground reference plane. The vertical ground reference plane was bonded to the horizontal ground
reference plane. The LISN 1 was placed 0,8 m from the boundary of the unit under test and bonded to a ground
reference plane for LISNs mounted on top of the ground reference plane. This distance was between the closest
points of the LISN 1 and the EUT. All other units of the EUT and associated equipment was at least 0,8 m from
the LISN 2.
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7.3.1 Test results

EUT: Wi-Fi 6 Dual Band 8x8:8 Indoor Access| Model Name. ion12xi_h
Point with Integrated Antenna (6 dBi)
[DC powered]
Temperature: 24.5°C Relative Humidity |52%
Pressure: 1010hPa Test Date : 2023-11-15
Test Mode: TX (11Mbps) CH1 (worst case) Phase : Line
Test Voltage 110VAC,60Hz
80.0  dBuV
70
5 FCC Part 158 Class B Conduction{QP)
|
3 art 158 Cla 3 | AVEG)
50 b -
- f'_1,, o
40 \
VW™ e
30 ,.;( <y A L\-\'\'\-{
VM A" N [
20 a ‘J PV e
10
0
10
-20
0.150 MHz) 30.000
Remark: Factor = LISN factor + Cable Loss + Pulse limiter factor.
Reading Correct Measure- o
No. Mk. Freq. Lewvel Factor ment Limit Ower
MHZ dBu' dB dBu™ dBuw dB Detector
1 0.1650 40.16 11.83 51.99 65.20 -13.21 QP
2 0.1658 21.13 11.84 32.97 55.16 -22.19 ANG
3 0.3899 43.56 10.76 54.32 58.06 -3.74 QP
a4 * 0.3899 36.27 10.76 47.03 48.06 -1.03 ANG
5 0.9798 32.44 10.90 43.34 56.00 -12.66 QP
6 0.9889 20.33 10.90 31.23 46.00 -14.77 ANG
7 1.7298 32.06 10.90 42 96 56.00 -13.04 QP
8 1.7338 21.39 10.90 32.29 46.00 -13.71 ANG
D 2.1499 31.97 10.91 42.88 56.00 -13.12 QP
10 2.1551 19.79 10.91 30.70 46.00 -15.30 ANG
11 3.3599 31.85 10.96 42 81 56.00 -13.19 QP
12 3.3635 18.74 10.96 29.70 46.00 -16.30 ANG
*Maximum Data
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EUT: Wi-Fi 6 Dual Band 8x8:8 Indoor Access| Model Name. ionl2xi_h
Point with Integrated Antenna (6 dBi)
[DC powered]
Temperature: 24.5 °C Relative HUm|d|ty 52%
Pressure: 1010hPa Test Date : 2023-11-15
Test Mode: TX (11Mbps) CH1 (worst case) Phase : Neutral
Test Voltage 110VAC,60Hz
80.0 dBuV
70
FCC Part 158 Class B Conduction{QP)
- [
= i 5 s e
40 \/WVVWWWW\ &
2 e
0 b A o
2 Ve -
10
0
10
20
0.150 (MHz) 30.000
Remark: Factor = LISN factor + Cable Loss + Pulse limiter factor.
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuW dBuVv dB Detector
1 0.1549 46.16 11.78 57.94 65.73 -7.79 QP
2 0.1554 27.59 11.78 39.37 55.70 -16.33 ANVG
3 0.3899 41.29 10.76 52.05 58.06 -6.01 QP
4 = 0.3899 34.99 10.76 4575 48.06 -2.31 AVG
5 0.6400 33.27 10.82 44.09 56.00 -11.91 QP
6 0.6450 21.19 10.82 32.01 46.00 -13.99 ANVG
T 0.9747 33.13 10.89 44.02 56.00 -11.98 QP
8 0.9787 20.75 10.90 31.65 46.00 -14.35 ANVG
g 1.3600 33.43 10.90 44.33 56.00 -11.67 QP
10 1.3665 19.78 10.20 30.68 46.00 -15.32 AVG
11 1.7298 33.80 10.20 44 .70 56.00 -11.30 QP
12 1.7341 22.51 10.90 33.41 46.00 -12.59 ANVG
*Maximum
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7.4 Radiated Emissions Measurement

Test Requirement:

Test Method:
Test Status:

Detector:

15.209 Limit:
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FCC Part 15 C section 15.247

(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating. The radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that

Contains the highest level of the desired power, based on either an RF conducted
or a radiated measurement, and provided the transmitter demonstrates compliance
with the peak conducted power limits.

ANSI C63.10: Clause 6.4, 6.5 and 6.6

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if
EUT with antenna diversity architecture). Following channel(s) was (were)
selected for the final test as listed below.

Pre-Test the EUT using external Standard DC power source for powering on the
board.

For PK value:

RBW =1 MHz for f > 1 GHz, 100 kHz for f <1 GHz
VBW > RBW

Sweep = auto

Detector function = peak

Trace = max hold

For AV value:

RBW =1 MHz for f > 1 GHz, 100 kHz for f <1 GHz
VBW =10Hz

Sweep = auto

Detector function = peak

Trace = max hold

40.0 dBuV/m between 30MHz & 88MHz
43.5 dBuV/m between 88MHz & 216MHz
46.0 dBuV/m between 216MHz & 960MHz
54.0 dBuV/m above 960MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
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Test Configuration:
1) 9 kHz to 30 MHz emissions:

| (Tumtable) |

0.6m Loop Antenna

2) 30 MHzto1l

GHz emissions:

AE EUT
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3) 1 GHzto 40 GHz emissions:

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(L)*1.0m(W)* 1 S5m(H)
~ | EUT |

ABSORBER TURN TABLE 1.5m
(FIBRE GLASS)

AAAAAA _

AMP [ Spectrum Analyzer H{ PC System
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Test procedure:

Test site with RF absorbing material covering the ground plane that met the site validation criterion called out in CISPR
16-1-4:2007 was used to perform radiated emission test above 1 GHz.

The receiver was scanned from 30MHz to 25GHz.When an emission was found, the table was rotated to produce the
maximum signal strength. An initial pre-scan was performed for in peak detection mode using the receiver. The EUT
was measured for both the Horizontal and Vertical polarities and performed a pre-test three orthogonal planes. For
intentional radiators, measurements of the variation of the input power or the radiated signal level of the fundamental
frequency component of the emission, as appropriate, shall be performed with the supply voltage varied between 85%
and 115% of the nominal rated supply voltage. The worst case emissions were reported.

From 30MHz to 1GHz, read the Quasi-Peak field strength of the emissions with receiver QP detector RBW=120KHz.
Above 1GHz, read the Peak field strength and Average field strength.

Read the Peak field strength through RBW=1MHz,VBW=3MHz in spectrum analyzer setting;

Read the Average field strength through RBW=1MHz,VBW=10Hz in spectrum analyzer setting;

For measurement at frequency above 1GHz

Place the measurement antenna away from each area of the EUT determined to be a source of emissions at the specified
measurement distance, while keeping the measurement antenna aimed at the source of emissions at each frequency of
significant emissions, with polarization oriented for maximum response. The measurement antenna may have to be
higher or lower than the EUT, depending on the radiation pattern of the emission and staying aimed at the emission
source for receiving the maximum signal. The final measurement antenna elevation shall be that which maximizes the
emissions. The measurement antenna elevation for maximum emissions shall be restricted to a range of heights of from
1 mto 4 m above the ground or reference ground plane.

While maintaining all of the other instrument settings. This peak level, once corrected, must comply with the limit
specified in Section 15.209. If the dwell time per channel of the hopping signal is less than 100 ms, then the average
field strength reading obtained with the 10 Hz VBW may be further adjusted by a "duty cycle correction factor", derived
from 20log(dwell time/100 ms), in an effort to demonstrate compliance with the 15.209 limit.
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7.4.1 Test Result
74.1.1 Radiated Emissions Test Data below 30MHz
EUT: Wi-Fi 6 Dual Band 8x8:8 Indoor|Model Name. ionl2xi_h
Access Point with Integrated Antenna
(6 dBi) [DC powered]
Temperature: 25.4 °C Relative HUm|d|ty 53%
Pressure: 1010hPa Test Date : 2023-11-22
Test Mode TX Test Voltage 110V AC, 50Hz
Measurement Distance 3m Frequency Range 9KHz to 30MHz
RBW/VBW 9KHz~150KHz/RB 200Hz for QP, 150KHz~30MHz/RB 9KHz for QP

No emission found between lowest internal used/generated frequencies to 30MHz.

700

dBu¥/m

60

50

40

30

20

10

0.009

70,0

dBu¥/m

[MHz]

20

60 150.00

60

50

40

30

20

-0

-20

-30
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7.4.1.2 Radiated Emissions Test Data 30MHz-1000MHz
EUT: Wi-Fi 6 Dual Band 8x8:8 Indoor| Model Name. ionl2xi_h
Access Point with Integrated Antenna
(6 dBi) [DC powered]
Temperature: 25.4°C Relative Humidity: |[53%
Pressure: 1010hPa Test Date : 2023-11-22
Test Mode TX:802.11b 2.412 GHz (worst-case) | Test Voltage 110V AC, 50Hz
Measurement Distance 3m Frequency Range 30MHz to 1GHz
RBW/VBW 100KHz / 300KHz for spectrum, RBW=120KHz for receiver.
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Test at Channel 1 (2.412 GHz) in transmitting status (Worst Case)

30 MHz~1 GHz Spurious Emissions .Quasi-Peak Measurement
Vertical:
Peak scan
Level (dBuV/m)

70.0 dBuVY/m

60
FCC Pait 15 B Radialion Class B QP

50 Margin -6 di r

40 |

20

10

0

-10

-20

-30
30,000 B0 100 [MHz=] 500 1000.0

Quasi-peak measurement

Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment Limit Over

MHz dBuv dB dBu\im dBuv/m dB Detector
1 * 304246 46.43 -11.21 3522 4000 -478 QP
2 35.2626 38.70 -11.02 27.68 4000 1232 QF
3 473688 32.42 973 2269 40.00 17.31 QF
4 71.7054 4278 -14.19 28 59 40.00 -11.41 QP
5
6

87.9136 40.14 -11.45 28.69 40.00 -11.31 QP
945.3336 26.86 5.78 32.64 46.00 -13.36 QP

*Maximum Data
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Horizontal:
Peak scan

Level (dBuV/m)
70.0  dBuV/m

60

50

40

FCC Fart 15 B Radiation Clazs B P
Margin -& 4B r

1]

-10

-20

-30

| ]
\;’MWWWM

30,000

1]

Quasi-peak measurement

100

(MHz)

500 1000.0

Reading Correct Measure-

No. Mk. Freq.  Level Factor ~ment Limit  Over
MHz dBu' dB dBuvim  dBuVim dB Detector
1 * 302116 4818 -13.21 34 .97 4000 -503 QF
2 37.3017 37.38 -12.47 2491 40.00 -15.09 QF
3 438452 38.26 -11.74 26.52 40.00 -13.48 QP
4 63.6312 39.48 -13.72 2576 4000 -1424 QP
5 80.2383 4293 -16.08 26.85 40.00 1315 QF
6 952.0001 3221 3.84 36.05 4600 -995 QF

*Maximum Data
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7.4.1.3 Radiated Emissions Test Data above 1GHz

802.11b mode with 11Mbps data rate

EUT: Wi-Fi 6 Dual Band 8x8:8 Indoor|Model Name. ionl2xi_h
Access Point with Integrated Antenna
(6 dBi) [DC powered]
Temperature: 25.4°C Relative Humidity: |53%
Pressure: 1010hPa Test Date : 2023-11-22
Test Mode TX:802.11b 2.412 GHz(worst-case) Test Voltage 110V AC, 50Hz
Measurement Distance 3m Frequency Range 1GHz to 18GHz
RBW/VBW 100KHz / 300KHz for spectrum, RBW=120KHz for receiver.
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Test at Channel 1 (2.412 GHz) in transmitting status (Worst Case)

1000 MHz~18000 MHz Spurious Emissions .Quasi-Peak Measurement

Vertical:
Peak scan
Level (dBuV/m)
100.0 dBuV/m 5
¥ X
90
80
FCC Part 15 B Hadiation Class B Peak
70 Fr
80
ACC Past 15 B Radistion Class B Avg 11
3 g ¥ ~i4peak
s i j s Mﬂhw-"}‘fm\w»/ﬂ\w/l
%5 \W,J Lﬂ\ﬂ\wmmmw S i e 3 /'3»' AVE
i /""J‘h LW ™ ‘ J o R 7 o ¥ _(J,.,,/‘/\’}L‘-\F\'\/"\-rf- \l m;'
30 it b P Lo <
et e
20 o
10
0.0
1000.000 (MHz) 8000 18000.
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuvim dB Detector
1 1826.501 42 55 250 4505 7400 -2895 peak
2 1837111 2275 257 2532 54 00 -2868 AVG
3 2135701 47 04 419 51.23 400 2277 peak
4 2160 586 24 59 431 2890 54 00 -2510 AVG
5 X 2454 225 90.83 581 96.64 7400 2264 peak
6 X 2468482 5926 588 65 14 5400 1114 AVG
T * 5241490 88.41 9.51 97 .92 7400 2392 peak
8 5271.939 24 54 9.56 3410 5400 -1990 ANVG
g 10687 36 34 .80 14.71 49 51 7400 -2449 peak
10 10687 .36 2241 14.71 ar12 5400 -16.88 ANVG
11 1679134 34 .45 19.90 54 35 7400 -1965 peak
12 16987 .00 2129 20.32 41.61 5400 -12.39 AVG

*Maximum Data

Note: Marker 5 & 7 is the intentional frequency from EUT, Hence considered as pass.
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Horizontal:
Peak scan
Level (dBuV/m)
100.0  dBuV/m
5
90 3
o FCC Part 15 B Radiation Class B Peak
70 o
60 2
FCC Pact 15 B Radiation Clas: B Avg ‘l’l peak
o W
- el AT R WS \‘, /KM i
20 W"“"W | :_/v PR st B P [
_Mw/w?’“ T
20 [Prose T
10
0.0
1000.000 (MHz) 8000 18000.
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Ower
MHz dBuv dB dBuim dBuvim dB Detector
1 1815.952 44 .30 245 4675 74.00 -2725 peak
2 1837.111 2275 257 2532 5400 -2868 AVG
3 2135701 46.34 419 50.53 7400 -2347 peak
4 2148 108 2715 425 31.40 54 00 -2260 AVG
5 * 24542725 8534 581 91.15 7400 1715 peak
6 X 2468482 48 35 588 54 23 5400 023 AVG
7 4917 942 4584 897 54 81 7400 1919 peak
8 4946 511 24 28 903 33.31 54 00 -2069 AVG
9 X 5241490 78.02 9.51 8753 7400 1353 peak
10 X 5241.490 60.35 9.51 69.86 5400 1586 AVG

11 16888.89 33.90 20.11 54.01 74.00 1999 peak
12 16987.00 21.29 20.32 41.61 5400 1239 AVG

*Maximum Data
Note: Marker 5, 6, 9 &10 is the intentional frequency from EUT, Hence considered as pass.
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The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic equation with a
sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Loss —Preamplifier Factor.

As shown in Section, for frequencies above 1000 MHz. the above field strength limits are based on average limits.
However, the peak field strength of any emission shall not exceed the maximum permitted average limits specified
above by more than 20 dB under any condition of modulation.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions from unintentional
radiators which are attenuated more than 20 dB below the permissible value need not be reported unless specifically
required elsewhere in this Part.

Hence there no other emissions have been reported.

Remark:

(ACCREDITED)
Certificate#5593.01

1) .For this intentional radiator operates below 25 GHz. The spectrum shall be investigated to the tenth
Harmonics of the highest fundamental frequency. And above the third harmonic of this intentional radiator, the
disturbance is very low. So the test result only displays to 3™ harmonic.

2). As shown in Section, for frequencies above 1000 MHz. the above field strength limits are based on average limits.
However, the peak field strength of any emission shall not exceed the maximum permitted average limits
specified above by more than 20 dB under any condition of modulation.

3). The test only perform the EUT in transmitting status since the test frequencies were over 1GHz only required
transmitting status.

Test result: The unit does meet the FCC requirements.
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7.4.2 Radiated Emissions which fall in the restricted bands

Test Requirement:

Test Method:

Test Status:

Test site:

Limit:

Detector:
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FCC Part 15 C section 15.247

(d) In addition, radiated emissions which fall in the restricted bands, as defined
in Section 15.205(a), must also comply with the radiated emission limits
specified in Section 15.209(a) (see Section 15.205(c)).

ANSI C63.10: Clause 6.4, 6.5 and 6.6

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if
EUT with antenna diversity architecture). Following channel(s) was (were)
selected for the final test as listed below.

Pre-Test the EUT using external Standard DC power source for powering on the
board.

Measurement Distance: 3m (Semi-Anechoic Chamber)

40.0 dBuV/m between 30MHz & 88MHz;
43.5 dBuV/m between 88MHz & 216MHz;
46.0 dBuV/m between 216 MHz & 960MHz;
54.0 dBuV/m above 960MHz.

For PK value:

RBW =1 MHz for f > 1 GHz, 100 kHz for f <1 GHz
VBW > RBW

Sweep = auto

Detector function = peak

Trace = max hold

For AV value:

RBW =1 MHz for f > 1 GHz, 100 kHz for f <1 GHz
VBW =10Hz

Sweep = auto

Detector function = peak

Trace = max hold
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Section 15.205 Restricted bands of operation.

(a) Except as shown in paragraph (d) of this section. only spurious emissions are permitted in any of the frequency bands listed

below:
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
417725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-134
6.31175 - 6.31225 123-138 2200 - 2300 14.47 -14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 - 173.2 3332-3339 31.2-3138
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400
13.36 - 13.41
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Test Result:

7.4.2.1 802.11b mode with 11Mbps data rate
Test at Channel 1 (2.412 GHz) in transmitting status

Peak Measurement:

Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBuV/m) polarization
(dBuv) (dB/m) (dB) (dBpVv/m)
2310.000 55.71 27.93 474 35.09 53.29 74.00 Vertical
2390.000 54.62 27.63 4,96 35.05 52.16 74.00 \Y
2483.500 53.47 27.55 4,90 34.99 50.93 74.00 \Y
2500.000 53.49 27.55 5.00 34.98 51.06 74.00 \Y
2310.000 53.68 27.93 4.74 35.09 51.26 74.00 Horizontal
2390.000 52.51 27.63 4.96 35.05 50.05 74.00 H
2483.500 54.32 27.55 4,90 34.99 51.78 74.00 H
2500.000 51.81 27.55 5.00 34.98 49.38 74.00 H
Average Measurement:
Reading Antenna Preamp Emission o
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBpV/m) polarization
(dBpv) (dB/m) (dB) (dBpV/m)
2310.000 43.54 27.93 4,74 35.09 41.12 54.00 Vertical
2390.000 42.26 27.63 4,96 35.05 39.80 54.00 \Y/
2483.500 43.13 27.55 4.90 34.99 40.59 54.00 \Y/
2500.000 43.54 27.55 5.00 34.98 41.11 54.00 \Y/
2310.000 43.88 27.93 4,74 35.09 41.46 54.00 Horizontal
2390.000 43.33 27.63 4,96 35.05 40.87 54.00 H
2483.500 42.58 27.55 4.90 34.99 40.04 54.00 H
2500.000 44.62 27.55 5.00 34.98 42.19 54.00 H
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Test at Channel 6 (2.437 GHz) in transmitting status

Peak Measurement:

Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level actors factor Level o
(MHz) (dB) (dBuV/m) polarization
(dBuv) (dB/m) (dB) (dBpVv/m)
2310.000 55.16 27.93 4.74 35.09 52.74 74.00 Vertical
2390.000 54.06 27.63 4.96 35.05 51.60 74.00 \Y
2483.500 53.66 27.55 4.90 34.99 51.12 74.00 \Y
2500.000 52.10 27.55 5.00 34.98 49.67 74.00 \Y
2310.000 55.58 27.93 4.74 35.09 53.16 74.00 Horizontal
2390.000 54.45 27.63 4.96 35.05 51.99 74.00 H
2483.500 52.64 27.55 4.90 34.99 50.10 74.00 H
2500.000 53.81 27.55 5.00 34.98 51.38 74.00 H
Average Measurement:
Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level .
(MHz) (dB) (dBpuV/m) polarization
(dBpv) (dB/m) (dB) (dBpV/m)
2310.000 42.50 27.93 4.74 35.09 40.08 54.00 Vertical
2390.000 44.45 27.63 4.96 35.05 41.99 54.00 \Y
2483.500 44.50 27.55 4.90 34.99 41.96 54.00 \Y
2500.000 42.40 27.55 5.00 34.98 39.97 54.00 \Y
2310.000 43.55 27.93 4.74 35.09 41.13 54.00 Horizontal
2390.000 43.78 27.63 4.96 35.05 41.32 54.00 H
2483.500 43.59 27.55 4.90 34.99 41.05 54.00 H
2500.000 43.11 27.55 5.00 34.98 40.68 54.00 H
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Test at Channel 11 (2.462 GHz) in transmitting status

Peak Measurement:

Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBuV/m) polarization
(dBuv) (dB/m) (dB) (dBpVv/m)
2310.000 55.69 27.93 4,74 35.09 53.27 74.00 Vertical
2390.000 54.24 27.63 4,96 35.05 51.78 74.00 \Y
2483.500 55.14 27.55 4,90 34.99 52.60 74.00 \Y
2500.000 53.25 27.55 5.00 34.98 50.82 74.00 \Y
2310.000 53.66 27.93 4.74 35.09 51.24 74.00 Horizontal
2390.000 53.14 27.63 4.96 35.05 50.68 74.00 H
2483.500 53.10 27.55 4.90 34.99 50.56 74.00 H
2500.000 53.37 27.55 5.00 34.98 50.94 74.00 H
Average Measurement:
Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level .
(MHz) (dB) (dBpuV/m) polarization
(dBpv) (dB/m) (dB) (dBpV/m)
2310.000 43.88 27.93 4,74 35.09 41.46 54.00 Vertical
2390.000 41.14 27.63 4,96 35.05 38.68 54.00 \Y/
2483.500 45.77 27.55 4.90 34.99 43.23 54.00 V
2500.000 43.15 27.55 5.00 34.98 40.72 54.00 \Y/
2310.000 44.93 27.93 4,74 35.09 42.51 54.00 Horizontal
2390.000 44.02 27.63 4,96 35.05 41.56 54.00 H
2483.500 43.70 27.55 4.90 34.99 41.16 54.00 H
2500.000 44.45 27.55 5.00 34.98 42.02 54.00 H
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7.4.2.2 802.11g mode with 54Mbps data rate
Test at Channel 1 (2.412 GHz) in transmitting status

Peak Measurement:

Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBuV/m) polarization
(dBuv) (dB/m) (dB) (dBpV/m)
2310.000 55.27 27.93 4,74 35.09 52.85 74.00 Vertical
2390.000 54.63 27.63 4,96 35.05 52.17 74.00 \Y
2483.500 54.32 27.55 4,90 34.99 51.78 74.00 \Y
2500.000 55.01 27.55 5.00 34.98 52.58 74.00 \Y
2310.000 54.67 27.93 4.74 35.09 52.25 74.00 Horizontal
2390.000 52.65 27.63 4.96 35.05 50.19 74.00 H
2483.500 54.46 27.55 4.90 34.99 51.92 74.00 H
2500.000 53.71 27.55 5.00 34.98 51.28 74.00 H
Average Measurement:
Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBuVv/m) polarization
(dBuv) (dB/m) (dB) (dBpV/m)
2310.000 44.89 27.93 4,74 35.09 42.47 54.00 Vertical
2390.000 43.24 27.63 4,96 35.05 40.78 54.00 \Y/
2483.500 43.23 27.55 4.90 34.99 40.69 54.00 \Y/
2500.000 45.75 27.55 5.00 34.98 43.32 54.00 \Y/
2310.000 44.40 27.93 4.74 35.09 41.98 54.00 Horizontal
2390.000 42.27 27.63 4.96 35.05 39.81 54.00 H
2483.500 43.92 27.55 4.90 34.99 41.38 54.00 H
2500.000 41.85 27.55 5.00 34.98 39.42 54.00 H
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Test at Channel 6 (2.437 GHz) in transmitting status

Peak Measurement:

Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBuV/m) polarization
(dBuv) (dB/m) (dB) (dBpVv/m)
2310.000 52.76 27.93 4,74 35.09 50.34 74.00 Vertical
2390.000 53.97 27.63 4,96 35.05 51.51 74.00 \Y
2483.500 55.23 27.55 4,90 34.99 52.69 74.00 \Y
2500.000 55.89 27.55 5.00 34.98 53.46 74.00 \Y
2310.000 54.41 27.93 4,74 35.09 51.99 74.00 Horizontal
2390.000 54.36 27.63 4.96 35.05 51.90 74.00 H
2483.500 54.20 27.55 4.90 34.99 51.66 74.00 H
2500.000 54.44 27.55 5.00 34.98 52.01 74.00 H
Average Measurement:
Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBpuV/m) polarization
(dBpv) (dB/m) (dB) (dBpV/m)
2310.000 44.56 27.93 4,74 35.09 42.14 54.00 Vertical
2390.000 42.88 27.63 4,96 35.05 40.42 54.00 \Y/
2483.500 44.37 27.55 4.90 34.99 41.83 54.00 V
2500.000 42.26 27.55 5.00 34.98 39.83 54.00 \Y/
2310.000 43.74 27.93 4,74 35.09 41.32 54.00 Horizontal
2390.000 43.54 27.63 4,96 35.05 41.08 54.00 H
2483.500 42.48 27.55 4.90 34.99 39.94 54.00 H
2500.000 43.07 27.55 5.00 34.98 40.64 54.00 H
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Test at Channel 11 (2.462 GHz) in transmitting status

Peak Measurement:

Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBuV/m) polarization
(dBuv) (dB/m) (dB) (dBpVv/m)
2310.000 52.98 27.93 4,74 35.09 50.56 74.00 Vertical
2390.000 55.08 27.63 4,96 35.05 52.62 74.00 \Y
2483.500 56.08 27.55 4,90 34.99 53.54 74.00 \Y
2500.000 55.23 27.55 5.00 34.98 52.80 74.00 \Y
2310.000 52.70 27.93 4.74 35.09 50.28 74.00 Horizontal
2390.000 55.09 27.63 4.96 35.05 52.63 74.00 H
2483.500 54.56 27.55 4.90 34.99 52.02 74.00 H
2500.000 52.73 27.55 5.00 34.98 50.30 74.00 H
Average Measurement:
Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level .
(MHz) (dB) (dBpuV/m) polarization
(dBpv) (dB/m) (dB) (dBpV/m)
2310.000 44.22 27.93 4,74 35.09 41.80 54.00 Vertical
2390.000 41.73 27.63 4,96 35.05 39.27 54.00 \Y/
2483.500 44.71 27.55 4.90 34.99 42.17 54.00 V
2500.000 45.67 27.55 5.00 34.98 43.24 54.00 \Y/
2310.000 45.24 27.93 4,74 35.09 42.82 54.00 Horizontal
2390.000 46.46 27.63 4,96 35.05 44.00 54.00 H
2483.500 44.59 27.55 4.90 34.99 42.05 54.00 H
2500.000 43.67 27.55 5.00 34.98 41.24 54.00 H
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7.4.2.3 802.11n (HT20) mode with 72.2Mbps data rate
Test at Channel 1 (2.412 GHz) in transmitting status

Peak Measurement:

Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBuV/m) polarization
(dBuv) (dB/m) (dB) (dBpVv/m)
2310.000 53.00 27.93 4,74 35.09 50.58 74.00 Vertical
2390.000 56.08 27.63 4,96 35.05 53.62 74.00 \Y
2483.500 53.91 27.55 4,90 34.99 51.37 74.00 \Y
2500.000 54.48 27.55 5.00 34.98 52.05 74.00 \Y
2310.000 54.43 27.93 4.74 35.09 52.01 74.00 Horizontal
2390.000 54.94 27.63 4.96 35.05 52.48 74.00 H
2483.500 54.34 27.55 4.90 34.99 51.80 74.00 H
2500.000 54.85 27.55 5.00 34.98 52.42 74.00 H
Average Measurement:
Reading Antenna Preamp Emission o
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBpuV/m) polarization
(dBpv) (dB/m) (dB) (dBpV/m)
2310.000 41.68 27.93 4,74 35.09 39.26 54.00 Vertical
2390.000 44.19 27.63 4,96 35.05 41.73 54.00 \Y/
2483.500 41.69 27.55 4.90 34.99 39.15 54.00 V
2500.000 42.95 27.55 5.00 34.98 40.52 54.00 \Y/
2310.000 44.48 27.93 4,74 35.09 42.06 54.00 Horizontal
2390.000 42.46 27.63 4,96 35.05 40.00 54.00 H
2483.500 42.36 27.55 4.90 34.99 39.82 54.00 H
2500.000 45.56 27.55 5.00 34.98 43.13 54.00 H
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Test at Channel 6 (2.437 GHz) in transmitting status

Peak Measurement:

Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBuV/m) polarization
(dBuv) (dB/m) (dB) (dBpVv/m)
2310.000 54.97 27.93 4,74 35.09 52.55 74.00 Vertical
2390.000 52.99 27.63 4,96 35.05 50.53 74.00 \Y
2483.500 56.32 27.55 4,90 34.99 53.78 74.00 \Y
2500.000 55.62 27.55 5.00 34.98 53.19 74.00 \Y
2310.000 56.57 27.93 4.74 35.09 54.15 74.00 Horizontal
2390.000 52.32 27.63 4.96 35.05 49.86 74.00 H
2483.500 56.45 27.55 4.90 34.99 53.91 74.00 H
2500.000 52.69 27.55 5.00 34.98 50.26 74.00 H
Average Measurement:
Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level .
(MHz) (dB) (dBpuV/m) polarization
(dBpv) (dB/m) (dB) (dBpV/m)
2310.000 44.59 27.93 4,74 35.09 42.17 54.00 Vertical
2390.000 41.19 27.63 4,96 35.05 38.73 54.00 \Y/
2483.500 43.55 27.55 4.90 34.99 41.01 54.00 V
2500.000 41.30 27.55 5.00 34.98 38.87 54.00 \Y/
2310.000 43.33 27.93 4,74 35.09 40.91 54.00 Horizontal
2390.000 43.50 27.63 4,96 35.05 41.04 54.00 H
2483.500 43.05 27.55 4.90 34.99 40.51 54.00 H
2500.000 44.47 27.55 5.00 34.98 42.04 54.00 H
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Test at Channel 11 (2.462 GHz) in transmitting status

Peak Measurement:

Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level o
(MHz) (dB) (dBuV/m) polarization
(dBuv) (dB/m) (dB) (dBpVv/m)
2310.000 54.15 27.93 4,74 35.09 51.73 74.00 Vertical
2390.000 53.43 27.63 4,96 35.05 50.97 74.00 \Y
2483.500 53.55 27.55 4,90 34.99 51.01 74.00 \Y
2500.000 54.52 27.55 5.00 34.98 52.09 74.00 \Y
2310.000 54.12 27.93 4,74 35.09 51.70 74.00 Horizontal
2390.000 53.21 27.63 4.96 35.05 50.75 74.00 H
2483.500 54.75 27.55 4.90 34.99 52.21 74.00 H
2500.000 54.98 27.55 5.00 34.98 52.55 74.00 H
Average Measurement:
Reading Antenna Preamp Emission L
Frequency Cable loss Limit Antenna
Level factors factor Level .
(MHz) (dB) (dBpuV/m) polarization
(dBpv) (dB/m) (dB) (dBpV/m)
2310.000 43.80 27.93 4,74 35.09 41.38 54.00 Vertical
2390.000 44.19 27.63 4,96 35.05 41.73 54.00 \Y/
2483.500 41.89 27.55 4.90 34.99 39.35 54.00 V
2500.000 43.09 27.55 5.00 34.98 40.66 54.00 \Y/
2310.000 41.94 27.93 4,74 35.09 39.52 54.00 Horizontal
2390.000 44,95 27.63 4,96 35.05 42.49 54.00 H
2483.500 46.16 27.55 4.90 34.99 43.62 54.00 H
2500.000 44.64 27.55 5.00 34.98 42.21 54.00 H
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7.5 6 dB Bandwidth

Test Requirement: FCC Part 15 C section 15.247

(a)(2)Systems using digital modulation techniques may operate in the 902-928
MHz, 2400-2483.5MHz, and 5725-5850 MHz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

Test Method: ANSI C63.10: Clause 6.9.1

Test Status: Pre-Scan has been conducted to determine the worst-case mode from all
possible combinations between available modulations, data rates and antenna
ports (if EUT with antenna diversity architecture). Following channel(s) was
(were) selected for the final test as listed below.

Pre-Test the EUT using external Standard DC power source for powering on
the board.

Test Configuration:

Spectrum Analyzer

ooO
Aw | Oo=

ooQO
o ooO

(==Y E.U.T

Non-Conducted Table

Ground Reference Plane

Test Procedure:
1. Remove the antenna from the EUT and then connect a low attention attenuation RF cable
(cable loss =1.5dB) from the antenna port to the spectrum.
2. Set the spectrum analyzer:
Sweep = auto; Detector Function = Peak; ace = Max Hold
RBW: 1%~5% OBW; VBW: >3*RBW
Span: two times and five times the OBW.
3. Mark the peak power frequency and -6dB (upper and lower) power frequency.
4. Repeat until all the test status is investigated.

5. Report the worse case.
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Test Data
Antenna 0:
Measured 6dB
Channel Frequency
Mode Data Rate bandwidth Limit Result
No. (MHz)
(MHz)
1 2412 11 Mbps 8.130 Pass
6 2437 802.11b | 11 Mbps 7.650 >500KHz |  Pass
11 2462 11 Mbps 8.130 Pass
1 2412 54 Mbps 16.590 Pass
6 2437 802.11g | 54 Mbps 16.560 >500KHz |  Pass
11 2462 54 Mbps 16.560 Pass
1 2412 72.2 Mbps 17.790 Pass
802.11n
6 2437 72.2 Mbps 17.790 >500KHz |  Pass
(HT20)
11 2462 72.2 Mbps 17.820 Pass
3 2422 MCS0 36.600 Pass
802.11n
6 2437 MCS0 36.600 >500KHz |  Pass
(HT40)
9 2452 MCS0 36.600 Pass
1 2412 MCS0 19.200 Pass
802.11ax
6 2437 MCS0 19.200 >500KHz |  Pass
(HE20)
11 2462 MCS0 19.200 Pass
3 2422 MCS0 38.400 Pass
802.11ax
6 2437 MCS0 38.340 >500KHz |  Pass
(HE40)
9 2452 MCS0 38.340 Pass
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Antenna 1:
Measured 6dB
Channel Frequency
Mode Data Rate bandwidth Limit Result
No. (MHz)
(MHz)
1 2412 11 Mbps 7.650 Pass
6 2437 802.11b | 11 Mbps 8.130 >500KHz |  Pass
11 2462 11 Mbps 8.130 Pass
1 2412 54 Mbps 16.560 Pass
6 2437 802.11g | 54 Mbps 16.560 >500KHz |  Pass
11 2462 54 Mbps 16.560 Pass
1 2412 72.2 Mbps 17.790 Pass
802.11n
6 2437 72.2 Mbps 17.820 >500KHz |  Pass
(HT20)
11 2462 72.2 Mbps 17.790 Pass
3 2422 MCS0 36.600 Pass
802.11n
6 2437 MCS0 36.660 >500KHz |  Pass
(HT40)
9 2452 MCS0 36.600 Pass
1 2412 MCS0 19.170 Pass
802.11ax
6 2437 MCS0 19.230 >500KHz |  Pass
(HE20)
11 2462 MCS0 19.230 Pass
3 2422 MCS0 38.280 Pass
802.11ax
6 2437 MCS0 38.340 >500KHz |  Pass
(HE40)
9 2452 MCS0 38.340 Pass
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Antenna 2:
Measured 6dB
Channel Frequency
Mode Data Rate bandwidth Limit Result
No. (MHz)
(MHz)
1 2412 11 Mbps 8.130 Pass
6 2437 802.11b | 11 Mbps 7.140 >500KHz |  Pass
11 2462 11 Mbps 7.650 Pass
1 2412 54 Mbps 16.560 Pass
6 2437 802.11g | 54 Mbps 16.560 >500KHz |  Pass
11 2462 54 Mbps 16.560 Pass
1 2412 72.2 Mbps 17.820 Pass
802.11n
6 2437 72.2 Mbps 17.790 >500KHz |  Pass
(HT20)
11 2462 72.2 Mbps 17.790 Pass
3 2422 MCS0 36.600 Pass
802.11n
6 2437 MCS0 36.600 >500KHz |  Pass
(HT40)
9 2452 MCS0 36.600 Pass
1 2412 MCS0 19.200 Pass
802.11ax
6 2437 MCS0 19.200 >500KHz |  Pass
(HE20)
11 2462 MCS0 19.200 Pass
3 2422 MCS0 38.340 Pass
802.11ax
6 2437 MCS0 38.340 >500KHz |  Pass
(HE40)
9 2452 MCS0 38.340 Pass
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Antenna 3:
Measured 6dB
Channel Frequency
Mode Data Rate bandwidth Limit Result
No. (MHz)
(MHz)
1 2412 11 Mbps 7.620 Pass
6 2437 802.11b | 11 Mbps 8.070 >500KHz |  Pass
11 2462 11 Mbps 8.100 Pass
1 2412 54 Mbps 16.560 Pass
6 2437 802.11g | 54 Mbps 16.560 >500KHz |  Pass
11 2462 54 Mbps 16.560 Pass
1 2412 72.2 Mbps 17.850 Pass
802.11n
6 2437 72.2 Mbps 17.820 >500KHz |  Pass
(HT20)
11 2462 72.2 Mbps 17.820 Pass
3 2422 MCS0 36.600 Pass
802.11n
6 2437 MCS0 36.600 >500KHz |  Pass
(HT40)
9 2452 MCS0 36.600 Pass
1 2412 MCS0 19.170 Pass
802.11ax
6 2437 MCS0 19.200 >500KHz |  Pass
(HE20)
11 2462 MCS0 19.200 Pass
3 2422 MCS0 38.400 Pass
802.11ax
6 2437 MCS0 38.280 >500KHz |  Pass
(HE40)
9 2452 MCS0 38.340 Pass
Test result: The unit does meet the FCC requirements.
Page | 46

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LAITRF/FCC-15C/22_01_REV1



“\HIUI"/
SN\

N

'Y
R

N
AA Electro Magnetic Test Laboratory Private Limited  i3c=MRA
W
EM T 2/@\3 ACCREDITED)
alp W v
Certificate#5593.01
Report No.: AAEMT/RF/231110-04-02
Result plot as follows:
Antenna 0:
802.11b mode with 11Mbps data rate
Channel 1: 2.412GHz:
|Eenter Freq 2.412000000 GHz e = Trig: Fras Fun Avg Type: Log-Pur 1:?’?5' EREE
IEGaindow — WAmen: 30 4B erfF FERPF P
Raf Offset 0.5 dB Mkra 2.411 01 GHz
16 dBidiv Ref 18.85 dBm 8.85 dBm
L i . A . I'\.-')
Center 2.41200 GHz ] ] ) Span 30.00 MHz
es BIW 100 kHz #VEBW 300 kHz Sweep 2.933 ms (1001 pts)
[ kEA] HarE] TRE] S | v | _FUHNCTIDH | FUNCTIORSWADTH]  FUKCTEONVale [
i 2 407 &5 GHz 1.20 dBm
z M r 2415 08 GHz 1,63 dBm
¥l M T 2411 01 GH= 82846 dBm
5
&
T
8
=]
10
11 B3
1 »
[F Ll ﬁ;!’ﬂ-ﬂu!’-
Channel 6: 2.437GHz:
|Senter Freq 2.437000000 GHz S — Ava Type: Log-Pwr 1:?:5' 35S
FGamdow Wasten: 30 dB wr|F FFRF P
Ref Offset 0.6 A8 Mkr3 2.438 02 GHz
10 dBJdiv Ref 18.96 dBm 8.96 dBm
o ad ' )
E\.l'} b % )
Center 2.43700 GHz ] ] ] Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
5o g sTATUS
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Channel 11: 2.462GHz:
JCenter Freq 2. 462000000 GH= . Teig:Fres Aun Avg Type: Log-Fur TACE )1 2 32
FGaimlow #Arten: 30 dB werfF FEFFPF P
Ref Offset 0.6 a8 Mkr3 2.461 '_" GHz
1o deidly  Ref 17.88 dBm 7.88 dBm
_ ¢ n
S ¥ - ':-..:'
Center 2.46200 GHz ] ] ] Span 30.00 MHz
as BW 100 kHz #AWVBW 300 kKHZ Sweep 2.933 ms (1001 pis)
S %!’-1-’”'.!!’-

802.11g mode with 54Mbps data rate
Channel 1: 2.412GHz:

|Senter Freq 2412000000 GHz Ave Type: Log-Fur e FEERET
PR Fass () Trig Fres Run TVPE i
IFGaimLow Warten: 30 4B Er|fF PFFPFP P
kr2 2 405 76 =}
Ref Offset 0.5 dB Mkr3 2.405 76 G iz
100 dBidiv Ref 15.47 dBm 2.47 dBm
o
I < -
g 4
Center 2.41200 GHz ] ] ) Span 30.00 MHz
es BW 100 kHz #VEBW 300 kKHZ Sweep 2.933 ms (1001 pts)
| HECH] kors | TRCY SO | v [ FUNCTIEM | FUNCTIORwARTS ] FURCTEMWALE B
1 2.403 T2 GHz 2 .96 dBm
z M r 2.420 31 GHz -3.32 dBm
M r 24086 s GH=z .47 dBm
4
5
&
7
8
g
16
11 E
L ¥
s g sTeTUs
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Certificate#5593.01
Report No.: AAEMT/RF/231110-04-02
Channel 6: 2.437GHz:
[Eenter Freq z.a27000000 GH= feg Tyme: Log-Fur o ""'=f='|' EERLY
OO e o o an Ll PR
Mkr3 2.430 76 GHz
10 dBdiv E:l'n‘r;..;g.sgin 2.75 dBm
O T S P ol =

Center 2. 43700 GHz ] ] ) Span 30.00 MHz
es BIW 100 KHz FVEW 300 KHz Sweep 2.933 ms (1001 pts)

s g 5TATUS

Channel 11: 2.462GHz:

o [ | ’ .Pnra Type: Log-Fwr T ey
[Eenter Freq z.a62000000 GHz i ”"‘Ii' _
IFGainow —  WAmen: 30 dB ter|fF FFFF P
Mkra 2 ARE T8 (3)
Ref Offset 0.5 dB MEkr3 2.455 76 G iz
10 dBidiv Ref 15.91 dBm 2.90 dBm
1 ‘ i 2
S Sal T
Center 2.46200 GHz ] ] ] Span 30.00 MHz
es BIW 100 kKHz WVBW 300 kHz Sweep 2.933 ms (1001 pts)

[HER] bOCE] THE] SCL [ | FUNCTICH ] FURCTIONwADTS ] FLCTORVaE R
1 N 245372 GHz -1.43 dBm
2 M r 2470 28 GHz -1.07 dBm
a M 1 r 2 466 TE GHz .50 dBm
-]
&
T
8
=]
10
11 B
4 *
s If@,m-'\-Tur-
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802.11n(HT20) mode with 72.2Mbps data rate
Channel 1: 2.412GHz:
T : TR T
Euntur Freq 2.412000000 GHz O =) Trig: Fras Fun Avg Type: Leg-Fwr ”';‘Ifl 34
IFGaim:low —  WAmen: 30 4B om|FFEFPFEF
Fef Offset 0.5 dB Mkr3 2.405 76 GHz
10 diidiv_ Ref 15.36 dBm =.38 dBm
Ol Y A
Center 2.41200 GHz ] ] ) Span 30.00 MHz
es BIW 100 kKHz #VEBW 300 KHz Sweep 2.933 ms (1001 pts)
[rA bore] TAC] 5o [ v | Fecion [ RINCTIONWIDIS] —— Fukctonver
1 2.403 12 GHz 1.24 dBm
z M r 2420 91 GHz 031 dBm
3 M r 24086 s GH=z B3 dBm
5
&
7
a8
=]
10
11 -
1q ¥
[F Ll D"G!’ﬂ-’ﬂb!’-
Channel 6: 2.437GHz:
[Eenter Freq z.437000000 GHz S Ava Type: Log-Pur = PR,
SRR, e 30 4B b e
MEkr2 2,430 Te GHz
Ref Offset 0.6 dB
10 dBidiv R;'I' 15.49 dBm 2.49 dBm
Center 2. 43700 GHz ] ] ) Span 30.00 MHz
es BIW 100 kHz #VEBW 300 KHz Sweep 2.933 ms (1001 pts)
[rA bore] TAC] 5o [ v | Foecion [ RINCTIONWIDIS] —— Fukctonver
1 M 2 420 12 GHE 0,96 dBm
z M r 7445 91 GHz 0,96 dBm
a M 1 T 2430 TE GH=z 545 dBm
]
&
7
a8
=]
10
11 .
q »
5o g sTATUS
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Report No.: AAEMT/RF/231110-04-02

Channel 11: 2.462GHz:

_ : : : : e e
[Eenter Freq z.46z000000 GHz T e rresmun B ”"—l EE
IFGinin:L o #Aren: 30 dB wmjF FEEFE R
Ref Offset 0.6 a8 MKr3 2.463 F“j GHz
10 Bl Ref 15.42 dBm 9.42 dBm
=1 1
el ‘ . '-5
[ r y | ; iy
Center 2.46200 GHz ] ] ] Span 30.00 MHz
es BIW 100 KHz #VEBW 300 kHz Sweep 2.933 ms (1001 pts)
1 2.453 09 GHz 251 dBm
z N r 2.470 81 GHz 154 dBm
M 1 f 2 483 26 GH=z 542 dBm
4
5
=3
7
a8
=]
10
11 o
1q ¥
TR g sTaTUs

802.11n(HT40) mode with MCSO0 data rate

Channel 3: 2.422GHz:

¥ Awg Type: Log-Pwr TRACE =
[Eenter Freq Z.422000000 GH= O T () Trig: Fres Run ”"l kR
IEGain:Low Warten: 30 4B wilFPPPP P
Vikra 2. 405 74 G
Ref Offset 0.5 dB Mkr3 2.405 74 GHz
100 dBidiv Ref 12.07 dBm 2.07 dBm
fae3
IEK Crch o . o . — i
[ I3 v = v e T - ¢ 1/
Center 2 42200 GHz ] ] ) Span 60.00 MHz
es B 100 KHz #H#WVBW J00 KHz Sweep 5.800 ms (1001 pis)
T NI ST e T S 10 < 7 Y A 7 | S
1 M f 2.403 T0 GHz 5085 dBm
2 M r 2440 30 GHz -1.67 dBm
"3 n 1 f 2 406 T4 GH=z Z2.07 dBm
4
5
&
T
8
=]
10
11 -
i ¥
[FE e %!’.1-‘”'_!!’-

Page | 51
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15C/22_01_REV1



‘\\HIUI"/
SN\,

y
Z
A

{

AA Electro Magnetic Test Laboratory Private Limited

T 3
EM T 2///@\\3 [ACCREDITED
Dl
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Channel 6: 2.437GHz:
[Eenter Freq Z. 437000000 GHz #oeg Type: Log-Fur Tmace EX;
FHO Fast () 1 Fig: Fres Run i (g
IFGmin: owr Warten: 30 4B o
T
Ref Offset 0.5 dB Mkr3 2.422 00 GHz
100 dBidiv Ref 12.36 dBm 2.36 dBm
o
| ’ - . . § o
e o s e . r— =,
Center 2. 43700 GHz ] ] ) Span 60.00 MHz
es BW 100 kHz #VEBW 300 kHzZ Sweep 5.800 ms (1001 pts)
FhbA] Woce] TR 500 . o= . ] % 1 FUMCTION | FUNCTIORSADTA]  FUWCTaOR el [
1M f 2418 TO GHz 597 dBm
F M r 2 456 30 GHE -3.98 dBm
_4 M 1 r 2422 00 GH=z 2.3 dBm
5
&
T
8
g
10
11 B
1q ¥
[F Ll %!’u'l-"TLF!'-
Channel 9: 2.452GHz:
JCenter Freq 2.452000000 GH=z ] Bvg Type: Log-Far P
PR Fasd 0 1 Fig: Fres Run jlilic oy
IFGain:L owr Warten: 30 dB [
Fef Offset 0.5 dB MEr3 2.435 79’ GHz
10 Bl Ref 12.77 dBm 27T dBm
3 ’ T \ . : =
(3 : = e e o o T v i —"
- - 5
Center 2.45200 GHz ] ] ] Span 60.00 MHz
es BIW 100 kKHzZ WVYEW I00 KHZ Sweep 5.800 ms (1001 pis)
B T ] T e I Ty, ————
1 M f 2433 T0 GHz 5.00 dBm
2 M r 2470 30 GHz -3.87 dBm
_.4 YRR | 3436 T4 GHz 277 dBm
5
&
T
8
g
10
11 B
1q ¥
[F Ll n"g!’:'l-'\TLF!'-
Page | 52

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15C/22_01_REV1



“\HIUI"/
SN\

e S G

'Y
R

AA Electro Magnetic Test Laboratory Private Limited
e

o

/:,/g.\\

ACCREDITED
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802.11ax(HE20) mode with MCS0 data rate
Channel 1: 2.412GHz:
B T H = ) -;;ii.'ln ---.--u
Euntur Freq 2412000000 GHz e ) Trig: Fres Fun va Type: Log-Fur _MEI R
IEGaindow — WAmen: 30 4B erfF FERPF P
MEkr3 2.405 76 GHz
Ref Offset 0.6 a8
16 dBidiv R;f 15.42 dBm 9.42 dBm
i il ‘ £
Al | L ¥4
i,
Center 2.41200 GHz ] ] ] Span 30.00 MHz
es BW 100 KHz #VBW 300 KHZ Sweep 2.933 ms (1001 pts)
[REAl HacEl TREpscL) = | v [ _FUNLNOH | FUNCTIONWARTH]  FURCTWONWalE B8
1 2 0 x =3.14 dBm
| r 2451 60 GHz 1.38 dBm
_4 M f 2 TE GHz .42 dBm
5
&
7
-1
]
10
11 -
i »
s g sTATUS
Channel 6: 2.437GHz:
JC€enter Freq 2.437000000 GHz e o) Trig: Free Run Avg Type: Log-Fwr macE| .
IFGaim:low —  WAmen: 30 4B om|FFEFPFEF
Mkr3 2.430 76 GHz
Ref Offset 0.6 dB .
10 dBdiv R;f 15.70 dBm 2.70 dBm
: --""'..I - ‘ f - ] . v - 1 {l':- -
Center 2. 43700 GHz ] ] ) Span 30.00 MHz
es BW 100 kHz #WVBW 300 kHz Sweep 2.833 ms (1001 pts)
[REAl Hacel TREp sl = | v | _FUNCHOH | FUNCTIONWADTH]  FUKCTWONVale &8
1 2427 GHz 215 dBm
2 N r 2446 80 GHE 1.65 dBm
_.4 M r 2 GHz .70 dEm
5
&
T
-1
]
10
11 -
i »
RE% g sTATUS
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Channel 11: 2.462GHz:

! fAvg Type: Log-Pur THALCE
|[Center Freq 2.462000000 GH= SO s =) Trig: Fras Fun s NEE LY
WGainiow — SAmen: 30 dB wr|fF PFPFR P
Ref Offset 0.5 dB Mkr2 2.457 02 GHz
10 dBdiv Ref 15.54 dBm 2.54 dBm
. S , -
\)'l T L - - e e L = = 14}
,
Center 2.46200 GHz Span 30.00 MHz
es BIW 100 kKHz WVYEW I00 KHZ Sweep 2.933 ms (1001 pts)
[HEA] HOrE] TRE] SCL] | v | _FUNLNOH | FUNCTIONWARTH]  FURCTEONWalE [
1 N f 2452 40 GHz 204 dBrm
| r 2471 60 GHz -1.38 dBm
_4 N1 f 2 487 02 GHz &.64 dBm
5
&
T
g
5
10
1 &
z b
[FE e u"g!’:'l-'\TLF!'-

802.11ax(HE40) mode with MCSO0 data rate

Channel 3: 2.422GHz:

[Eenter Freq z.422000000 GH=

.Pw'a Type: Log-Pwr

TacE =
" —  Trig: Frea Run TP b i
FRIOG Fast H “-n'!ﬂ aB u_--lr FFFFF

IHGamin:l ows

Center 2.42200 GHz

MEkr3 2.413 30 GHz
Ref Offset 0.6 dB =
10 Bl Ref 12.08 dBm 2.08 dBm
[ &
s | - 1 -
0 a.\_}

Span 60.00 MHz
Sweep 5.500 ms (1001 pts)

#WVBW 300 KHz

[HFA] Bare] TRCT 5] I A 1 1N I ¥ 5,1 X S
1 M 2.402 B0 GHz .45 dBm
Z M r Z.441 20 GHz 7 80 dBm
_ M ¥ 2413 30 GH= Z.02 dBm
4
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8
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Channel 6: 2.437GHz:

[Eenter Freq 2.437000000 GHz

I-Gamincl e

PR Fasi

. M S T e Ay Euea
Byg Type: Log-Pwr TRACE
Trig: Fraa Run TVPE it
WArten: 30 4B wer|FFEFFEFF

Ref Offset 0.6 dB
10 B fdiv Ref 12.57 dBm

MEkr3 2.428 30 GHz
2.57 dBm

4 *:

Center 2.43700 GHz

#WVBW 300 KHz

[HER] bOCE] THE] SCL [ | FUNCTICH ] FURCTIONwADTS ] FLCTORvAE R
1 N 2,417 B0 GHz .60 dBm
2 M r 2456 14 GHz -3.78 dBm
_4 M r 2,428 3 GHz 267 dBm
-]
&
T
8
=]
10
11 B
4 *
s IJ",@,!'.L‘\TU!’-

Span 60.00 MHz
Sweep 5.500 ms (1001 pts)

Channel 9: 2.452GHz:

[Eenter Freq z.452000000 GH=

IHGamin:l ows

PHO; Famn

Aywg Type: Log-Pwr TMACE -
Trig: Fraa Run T e
HFFFFFF

#irren: 30 dB o

Ref Offset 0.5 dB
Ref 12.54 dBm

i dBddiv
1)

mil
o

"

Center 2.45200 GHz

#WVBW 300 KHz

Span 60.00 MHz
Sweep 5.500 ms (1001 pts)

[HFA] Bare] TRCT 5] I A 1 1N I ¥ 5,1 0 S
1 M 2.432 B0 GHz .66 dBm
Z M r 2471 14 GHz 381 dBm
_ M ¥ 2463 28 GH= 2.64 dBm
4
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Antenna 1:
802.11b mode with 11Mbps data rate
Channel 1: 2.412GHz:
e e
[Eenter Freq Z.412000000 GHz e Trg:FresRun va e Log-Fur i~ DEET
IEGaindow — WAmen: 30 4B erfF FERPF P
Mkr2 2.411 01 GHz
Ref Offset 0.6 dB N
10 Bl Ref 18.87 dBm 8.87 dBm
: ot ¥ o
Center 2.41200 GHz ] ] ] Span 30.00 MHz
es BIW 100 kHz #VEW 300 kHz Sweep 2.933 ms (1001 pts)
(WERl bOrEftAcf sl @ [ v | FUNLTIDH | FUNCTIOHwARTH]  FLURCTOWYealE B
1 M 2 407 95 GHz 1.24 dBm
Z N r 2.415 60 GHz 1.85 dBm
_4 M 1 r 2411 01 GH=z 28.87 dBm
5
&
T
8
=]
10
11 -
q »
s g sTATUS
Channel 6: 2.437GHz:
1 Avg Type: Log-Pur TmacE
JCenter Freq 2.437000000 GH=z O T ) Trig: Fres Run v@ Type: Leg 11r|NEI 34
KGainiow — BAfen: 30 dB DEvpE FEEE R
MEr3 2,437 99 GHz
Raf Offset 0.6 dB .
16 dBidiv R;f 18.10 dBm 8.10 dBEBm
¢ 0
Center 2. 43700 GHz ] ] ) Span 30.00 MHz
es BIW 100 KHz H#VEBW 300 KHz Sweep 2.933 ms (1001 pts)
(WEAl kOt tRcfsclf  « [ v | FUNCTIDH | FUNCTIONSwARTS]  FLRCTOW Vel B
1 2 432 05 GHz 1.33 dBm
Z M f 2 441 08 GHz 0.79 dBrm
_4 M f 2437 989 GHz 8.10 dBm
5
&
T
8
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1q ¥
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Channel 11: 2.462GHz:
- _ . . e ST
Euntur Fregq 2462000000 GHz NG Fa ) Trig: Frew Run va Type: Log-Pur """l kR
IFGamLow #irren: 30 dB wr|fF FFRFF
Ref Offset 0.6 dB Mkr3 2.461 |‘|J| GHz
10 dBidiv Ref 18.93 dBm 8.93 dBm
F ‘ A
L & _n ot
)
Center 2.46200 GHz ] ] ] Span 30.00 MHz
es BW 100 KHz #WVBW 300 KHz Sweep 2.933 ms (1001 pts)
[ I T I S I A S T L
1 M 2457 95 GHz 1.32 dBm
2 M r 2466 08 GHz 0,85 dBm
s o 0 2 461 01 GHz 2.53 dBm
4
5
&
T
g
g
10
11 o
1q ¥
[F Ll I:I"Gm-wur-
802.11g mode with 54Mbps data rate
Channel 1: 2.412GHz:
. T : Log-Pwr TRACE = L
[Eenter Freq 2.4 12000000 GHz O T () Trig: Fres Run v@ TypeiLeg ”"l R
IFGiain:lowe — BAren: 30 dB wr|fF PRPFR P
Ref Offset 0.5 dB Mkr3 2.405 76 GHz
100 dBidiv Ref 15.57 dBm 2.57 dBm
o9
. | & oy
[ ¥,
Center 2.41200 GHz ] ] ) Span 30.00 MHz
es BW 100 KHz FVEW J00 kHz Sweep 2.933 ms (1001 pis)
[EAl pOpsl rRCp sl = | v | _FUNETDH [ FUNCTIONSWwARTS ] FUWCTOWMaUE B
i M f 2.403 T2 GHz -1.76 dBm
F M r 2.420 38 GHZ 0,73 dBm
_4 M f 2 406 T6 GHz &.67 dBm
5
&
T
g
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10
11 -
1q ¥
[F Ll %!’ﬂ-"ﬂ'_ﬁ!’-
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Channel 6: 2.437GHz:
P —— e
Euntur Freq 2437000000 GHz NG Fa ) Trig: Frew Run va Type: Log-Pur """l kR
FGaimlow #Arten: 30 dB werfF FEFFPF P
Bl Ciffuat 0.5 dE Mkr3 2.430 '“"-: GHz
10 Bl Ref 15.64 dBm 5.84 dBm
PR | v
L s - ¥ e sty
Center 2. 43700 GHz ] ] ) Span 30.00 MHz
es BW 100 KHz #HVBW 300 KHZ Sweap 2.933 ms (1001 pts)
[wERl wopsl TRkl o« [ v | _FUNCTION | FUNCTIORwIDTS]  FURCTOKMWaLE
1 24210 2 A0 dBm
F M r 2445 F8 GHz 0.72 dBm
_.4 M f 2.430 T6 GHz .64 dBm
5
&
7
8
)
10
11 -
q »
s g 5TATUS
Channel 11: 2.462GHz:
P — e
Euntur Freq 2462000000 GHz e ) Trig: Fres Fun va Type: Log-Fur """"El R
Wininlow — SAfsn: 30 dB Lo
Fef Offset 0.5 dB Mkr3 2.455 76 GHz
10 Bl Ref 15.74 dBm 9.74 dBm
it ‘ {":- :
e — | y y 1 ha
Center 2.46200 GHz ' ' ] Span 30.00 MHz
es BW 100 KHz #VBW 300 KHZ Sweep 2.933 ms (1001 pts)
[RERl koGl TACP Ly« [ v ]| _FUNCTIOH | FUNCTIORwARTH]  FURETORMWALE
1 M 2453 T2 GHz 2.3 dBm
Z M r 2470 Z8 GHzE -1.67 dBm
_4 Mo f 2456 TE GHz .74 dEm
5
&
T
8
)
10
11 -
q »
5o g sTATUS
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802.11n(HT20) mode with 72.2Mbps data rate

Channel 1: 2.412GHz:

ICenter Freq 2.412000000 GH=

Byg Type: Log-Fwr ace |

Trig: Frea Run TVFE

. — i o
PHO: Eas Lt e 38 dB ifFFFFF F

IHGamin:l ows

Ref Offset 0.5 a8
Ref 135.39 dBm

10 dBidiv
g

2. 418 50 GHz
2389 dBm

L

Center 2.41200 GHz
es BW 100 kHz

[RER] kobE] TACE S0 [ 1 FUHCTIGH [ FUNETIORWARTH]  FUNCTOHvale B
1 M f 2,403 12 GHz .83 dBm
2 M r 2420 21 GHz 0,85 dBm
_4 M 1 r 2419 60 GH= &35 dBm
5
&
T
8
=]
10
11 -
q »
RE% g 5TATUS

Span 30.00 MHz

WYBW I00 kHZ Sweep 2.933 ms (1001 pts)

Channel 6: 2.437GHz:

g Bwg Type: Log-Pwr THACE
|Senter Freq 2.437000000 GHz SO e = Trig: Fras Fun i (1R
KGainiow — BAfen: 30 dB DEvpE FEEE R
Ref Offset 0.6 dB MEkr3 2,423 _r._tv, GHz
10 Bl Ref 15.36 dBm 2.36 dBm
3 ¢ A
|
Center 2. 43700 GHz Span 30.00 MHz
es BWW 100 KHz #WVBW 300 KHz Sweep 2.933 ms (1001 pts)
[RER] kb ] TRCE S0 [ v 1 FUNCTIDH [ FUNCTIONWARTH ] FUKCTOWGale B
1 M 2,420 12 GHz -1.27 dBm
2 M r 2445 24 GHE -2.55 dBm
_4 M f 2.429 63 GHz &35 dBm
5
&
T
8
]
10
11 B3
1 »
et S %!’.1-‘”'_!!’-
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Channel 11: 2.462GHz:
Aywg Type: Log-Pwr TmACE —
[Eenter Freq 2.462000000 GHz el Tagrresmun @ Type: Log ”"l 3=
IFGaim:dow —  #Amen 30 dB wr|F FFRF P
kr3 2.454 50 G
Ref Offset 0.5 dB Mkr2 2.454 50 GHz
10 dBidiv Ref 15.35 dBm 2.39 dBm
I 0
Center 2 46200 GHz Span 30.00 MHz
es BIW 100 kKHz #VEBW 300 KHz Sweep 2.933 ms (1001 pts)
[HER] HOrs] TREC] S | v | FUNCTIODN | FUNCTIORwADTH] FUKCTOlWaUe [
1 M f 2 453 12 GHz 0,96 dBm
z M r 247091 GHz 112 dBm
_4 M 1 r 2 464 &0 GH=z 5.3 dBm
5
&
7
a8
=]
10
11 B
1q ¥
[F Ll %!’ﬂ-"'TU!’-

802.11n(HT40) mode with MCSO0 data rate

Channel 3: 2.422GHz:

[Eenter Freq z.422000000 GH=

.Pw'a Type: Log-Pwr

PHO; Fasn 0
IFGinin:L oo

- - s
Trig: Fraa Run TvrE e
Wamen 30 dB wr|fF FFRFF

Ref Offset 0.5 dB
Ref 12.35 dBm

10 dBfdiv
o

M
ety
&

Center 2.42200 GHz
es BIA 100 KHz

Span 60.00 MHz
Sweep 5.500 ms (1001 pts)

#WVBW 300 KHz

[HFA] Bare] TRCT 5] I A 1 1N I ¥ 51 0 S
1 M f 2.403 70 GHz 5,60 dBm
Z M r Z.440 30 GHz 4,05 dBm
_ M 1 ¥ 2413 30 GH= 2535 dBm
4
5
&
7
8
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10
11 o
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Page | 60

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15C/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

‘\\HIUI"/
SN\,

y
Z
A

{

o
‘ol

|ACCREDITED

Certificate#5593.01

N
//”Inh\\\‘\\

Report No.: AAEMT/RF/231110-04-02

Channel 6: 2.437GHz:

Euntnr Freq 2.437000000 GHz

Aywg Type: Log-Pwr

ACE T
THPE - -
wifFFPPPPE

Trig: Fras Fun

1y i F
O =t Warten: 30 dB

IFGamin:l ows

et

Ref Offset 0.5 dB
10 diidiv__ Ref 12.40 dBm

Mkr3 2.420 74 GHz
2.40 dBm

i M ’
':'h::' ¥

Center 2. 43700 GHz
es BW 100 KHz

[ kiRl HarE] TRE] S | v | _FUHCTOH | FUNCTIORSWADTH]  FUKCTONWalle [
1 M f 2418 T0 GHz 571 dBm
2 M L 2455 368 GHz 211 dBm
_4 M 1 f 2420 T4 GH=z Z.40 dBm
&
&
7
]
=]
10
11 B
1 »
S i&!’ﬂ-‘ﬂu!’-

0

Span 60.00 MHz

#VBW 300 kHz Sweep 5200 ms (1001 pts)

Channel 9: 2.452GHz:

[Eenter Freq z.452000000 GH=

.Pw'a Type: Log-Pwr

Trig: Frea Run
#irren: 30 dB

A T
—_ TVFE 4. .
PHO: Fast ) |
IFGamin:l oo wr|fF FFRFF

Ref Offset 0.5 dB

Mkr3 2.435 74 GHz
2.80 dBm

10 B fdiv Ref 12.80 dBm

al " L
g :

Center 2.45200 GHz
es BIA 100 kHz

Span 60.00 MHz
Sweep 5.500 ms (1001 pts)

#WVBW 300 KHz

[HFA] Bare] TRCT 5] I A 1 1N I ¥ 5,1 0 S
1 M f 2.433 70 GHz -4.39 dBm
Z M r 2.470 30 GHz -4 64 dBm
_ M 1 ¥ 2436 T4 GH=z 2.80 dBm
4
5
&
7
8
=]
10
11 o
1 »
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802.11ax(HE20) mode with MCSO0 data rate
Channel 1: 2.412GHz:
— _ . - e T
Euntur Freq 2.412000000 GHz O Fhw ) Trig: Fres Run va Typw: Log-Pwr ”'-;:| 3.4
IFGamLow #irren: 30 dB wr|fF FFRFF
Mkr3 2.413 28 GHz
Ref Offset 0.5 dB -
10 dBdiv Ref 15.52 dBm 9.52 dBm
Y { c : ‘_ oyt fy
Center 2.41200 GHz ] ] ] Span 30.00 MHz
es BW 100 KHz #WVBW 300 KHz Sweep 2.933 ms (1001 pts)
| R D B I S A N T UL .
1 M 2,402 43 GHz =1.08 dBm
2 M r 2421 80 GHz 0.71 dBm
_ M 1 T 2413 28 GHz 552 dBm
=)
]
&
T
=1
=]
10
11 &l
L »
ot 5. Ifgm-'\-lur-
Channel 6: 2.437GHz:
JC€enter Freq 2.437000000 GHz e o) Trig: Free Run Avg Type: Log-Fwr el
FGaintow — SAmen: 30 &8 emF FEFFP
Ref Offset 0.6 dB Mkr3 2.444 !'-';J GHz
10 diidiv_ Ref 14.98 dBm 4.98 dBm
- al _ L 2
O . e - = - - 0
Center 2. 43700 GHz ] ] ) Span 30.00 MHz
es BW 100 kHz #WVBW 300 kHz Sweep 2.833 ms (1001 pts)
[KEA] HarE] TRE] SCL] | v | FUNCTOH | FUNCTIONWADTH]  FUKCTONWadle [
1 f 2,427 40 GHz 210 dBm
2 M r 2446 83 GHE -2.61 dBm
_.4 M f 2 444 80 GHz 4598 dBm
5
&
7
E]
=]
10
11 -
q »
s g sTATUS
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Channel 11: 2.462GHz:
] &, T : P e
JCenter Freq 2.462000000 GH=z SO s =) Trig: Fras Fun vd Type: Log H'-;; )
IFGain:low —  WAmen: 30 dB wr|fF PFPFR P
Ref Offset 0.5 B MEKr3 2.458 67 GHz
10 dBdiv Ref 15.27 dBm 2.27 dBm
’ . [
"\.-" b 1 i L s r P - a, "\._E
Center 2.46200 GHz ] ] ] Span 30.00 MHz
es BW 100 kHz #VEW 300 kHz Sweep 2.933 ms (1001 pts)
(WERl bOrEftAcf sl @ [ v | FUNLTIDH | FUNCTIOHwARTH]  FLRCTOWYealE B
1 M 2452 A0 GHz 260 dBm
Z M r 2.471 63 GHz -3.18 dBm
_4 M 1 r 24868 &7 GH= G.2T dBm
5
&
7
8
=]
16
11 3
1q ¥
[F Ll I:I",@,m-'\-'rur-
802.11ax(HE40) mode with MCSO0 data rate
Channel 3: 2.422GHz:
[Eenter Freq 2.422000000 GHz e Ava Type: Log-Pur o "17%
SRS paan 3048 V= Oy

Raf Offset 0.5 dB Mkra 2 -_':':1 04 GHz
10 diidiv Ref 12.05 dBm 205 dBm

[ A P e v y At gty S )

Center 2.42200 GHz ] ] ] Span 60.00 MHz
es BW 100 kHz FVEW F00 kHz Sweep 5.500 ms (1001 pts)

) AT ST T - Y A S I v W T T I 1 =0 S
M f 2,402 BE GHz 537 dBm
M r 2447 14 GHz -1.20 dBm
I R 2424 04 GHz 2.06 dBm

#IM-#

= O 0D~ GO

Y

% STATUS

:
i
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Channel 6: 2.437GHz:
|Eenter Freq 2.437000000 GH=z Ava Type: Log-Fwr TRRACE 5
PHO Fast (o) Trig: Frea Run TYPE L r"r' r"r' H
IFGain:L owr Warten: 30 dB [
Ref Offset 0.6 dB Mkr3 2.440 _?_f-‘ GHz
0 diidiv  Ref 12,33 dBm 2.33 dBm
"\v:' gore = - = drd " . . T | r i | .{"}.
-
Center 2. 43700 GHz ] ] ) Span 60.00 MHz
es BIW 100 kHz #VEBW 300 kHz Sweep 5.800 ms (1001 pts)
NhkA] Woce] TR SL] . o= ] % 1 FUMCTION | FUNCTIORMWARTS]  FUNCTaORWealdE o [
i M f 2,497 86 Gz -4.93 dBm
2 H r 2456 20 GH= -T.78 dBm
_4 M1 F 3.440 78 GHz 233 dBm
5
&
T
g
=]
10
11 -
1q ¥
LS b I:I",@,m-'wur-
Channel 9: 2.452GHz:
|E€enter Freq 2.452000000 GH=z Ava Type: Log-Fwr TRRACE 5
PR Fasd 0 1 Fig: Fres Run jlilic oy
IFGain:L owr Warten: 30 dB [
Ref Offset 0.6 dB Mkr3 2 _”ﬁr 74 GHz
L 1= 10 Ref 12.72 dBm 2.72 dBm
T il
v
Center 2.45200 GHz ] ] ] Span 60.00 MHz
es BIW 100 kHz #VEBW 300 kHz Sweep 5.800 ms (1001 pis)
WhkA] WoCe| TR S00] o= ] % 1 FUMCTIOM | FUNCTIOMSWADTS]  FUNCToORMWaalE o [
1 M f 2,432 80 GHz 559 dBm
2 M r 2471 14 GHzE -1.37 dBm
_4 M1 F 2 436 T4 GHz 2.72 dBm
5
&
T
g
=]
10
11 B
1q ¥
s If@,m-'\-'rur-
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Antenna 2:

802.11b mode with 11Mbps data rate

Channel 1: 2.412GHz:

[Center Freq 2.412000000 GHz Avg Type: Log-Fwr TmaCE |

Center 2. 43700 GHz

n —  Trig:Frea Run TVPE e
Wit ene ™ iAren: 30 dB wilF FFRF F
Ref Offset 0.6 A8 Mkr3 2.413 02 GHz
10 diidiv Ref 18.75% dBm B.75 dBm
a9
oy ' L
A = "\-..-:'
.y
Center 2.41200 GHz ] ] ] Span 30.00 MHz
es BW 100 kHz #VEW 300 kHz Sweep 2.033 ms (1001 pts)
[RER] HorE] TRE] SCL] | v | FUNCTHOH | FUNCTIONWADTH]  FURCTWONWale [
1 M 2,407 95 Gz 11T dBm
2 M r 2416 08 GHzE 065 dBm
_4 M f 2.413 02 GHz 2.76 dBm
5
&
T
8
]
10
11 -
1 »
s g sTaTus
Channel 6: 2.437GHz:
[Eenter Freq 2437000000 GHz Ava Type: Log-Fur e RN
FHO Fas e 1 rig Fres Run TYPE
IF Gi iz e iArten: 30 dB P PRP PP
TS e e e
Ref Offset 0.5 dB MEkr3 2. 438 nn, GHzT
10 dBidiv Ref 18.96 dBm 8.96 dBm
a9
L
'.H,-' - ."'\.".

Span 30.00 MHz
FVEW I00 KHzZ Sweep 2.933 ms (1001 pts)

[HEA] HorE] TAE] 5L | v | _FUNLNOH | FUNCTIONWADTH]  FUKCTONValE [
1 M 2433 43 GHz 2562 dBm
2 M r 2440 57 GHz 2,56 dBm
s n f 2 438 02 GHz 2.96 dBm
4
5
&
T
&8
=l
10
11 -
i »
s g sTATUS
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Channel 11: 2.462GHz:

Euntur Fregq 2462000000 GHz

PRI Fasd
IFGinim:L o

Byg Type: Log-Fwr
Trig: Frea Run
Warten: 30 4B

TRACE

1'rPE| MR,
wilFFFFFF

Ref Offset 0.5 dB
Ref 19.04 dBm

i dBddiv
1)

"

kr3 2.461 01 GHz

9.04 dBm

Center 2. 46200 GHz
es BW 100 KHz

#WVBW 300 KHz

‘ 3

[RER] kD] TACE 501
1 M f 2450 43 GHz 1.90 dBm
2 M r 2466 08 GHzE 077 dBm
_4 M 1 r 2461 01 GH= 9.04 dBm
5
&
7
8
=]
10
11
q
RER g 5TATUS

Sweep 2.933 ms (1001 pts)
| v | FUNCTIDN | FUNCTIORwADTH]  FUKCTONW&LE [

12

Span 30.00 MHz

802.11g mode with 54Mbps data rate

Channel 1: 2.412GHz:

[Eenter Freq 2.4 12000000 GHz

IFGamin:l ows

PHO; Fasn )

Awg Type: Log-Pwr
Trig: Fras Run
Warten: 30 4B

TRACE EX
TVFE e
oer|F FEFPFP P

Ref Offset 0.5 dB
10 diidiv__ Ref 15.34 dBm

"

kr3 2.405 76 GHz

2.234 dBm

o . ‘

Center 2.41200 GHz
es BW 100 KHz

#WWVBW 300 kHzZ

kg
P

Sweep 2.933 ms (1001 pts)

Span 30.00 MHz

[keA[ Waesl TR sl = | v [ _FUNCTION | FUNCTIORSWADTH]  FUKCTWORWale 8
1 M 2403 T2 GHz =275 dBm
2 M L 2420 28 GHz 1.05 dBm
_4 M f 2406 T8 GHz &.34 dBm
5
&
T
8
=]
10
11 -
L »
LS b %!’-1-’”'.!!’-
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802.11n(HT20) mode with 72.2Mbps data rate
Channel 1: 2.412GHz:
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802.11n(HT40) mode with MCSO0 data rate
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802.11ax(HE20) mode with MCS0 data rate
Channel 1: 2.412GHz:
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Channel 11: 2.462GHz:
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802.11ax(HE40) mode with MCSO0 data rate
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Antenna 3:
802.11b mode with 11Mbps data rate
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Channel 6: 2.437GHz:
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802.11n(HT20) mode with 72.2Mbps data rate
Channel 1: 2.412GHz:
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MEkr3 2.405 73 GHz
Ref Offset 0.6 dB .
10 dBdiv Ref 15.23 dBm 9.23 dBm
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Channel 11: 2.462GHz:
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ef Offaet 0.5 B Mkr3 2.455 79 GHz
10 dBidy Ref 15.17 dBm 5.17 dBm
. Ol ¢ - b
Center 2. 46200 GHz Span 30.00 MHz
es BN 100 KHZ WBW F00 KHZ Sweep 2.933 ms (1001 pts)
[RER] kL] TREC] S0 | v | FUNCTIDN | FUNCTIORwADTH]  FUKCTONW&LE [
i M f 2 453 (0 GHz -1.30 dBm
I M r 2.470 91 GHz 1,58 dBm
_.4 M f 2 486 T8 GHz 517 dBm
5
&
7
E]
=]
10
11 -
q »
e g 5TATUS
802.11n(HT40) mode with MCSO0 data rate
Channel 3: 2.422GHz:
JCenter Freq 2.422000000 GH=z Ava Type: Log-Pwr TIRACE -
SRR, e 30 4B i e
Ref Offset 0.5 dB Mkr3 2.413 30 GHz
10 dBdiv Ref 12.03 dBm 2.03 dBm
_ Qe ¥ iy
Center 2.42200 GHz Span 60.00 MHz
es BN 100 kKHZ WYBW I00 KHZ Sweep 5.800 ms (1001 pts)
[HER] HOrs] TAC] 501 | v | FUNCTION | FUNCTIORWARTH]  FURCTONW&LE [
i M f 2.403 70 GHz 6,48 dBm
2 M r 2.440 30 GHZ -1 54 dBm
_.4 M f 2.413 30 GHz 2.03 dBm
5
&
7
8
=]
10
11 B
1q ¥
[F Ll I:I",@,m-'\-'rur-
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Report No.: AAEMT/RF/231110-04-02 Certificate#5595.01

Channel 6: 2.437GHz:
D Ayg Type: Log-Fwr TALCE EX-
|Eenter Freq 2.437000000 GH=z SO s = Trig: Fras Fun 11rp|=| 34
IEGaim:dow — #Amen 30 dB erfF FERPF P
Ref Offset 0.5 dB Mkr3 2.428 24 GHz
L 1= 10 Ref 12.68 dBm 2.688 dBm
¢ Sre T e ey e e e e e e
Center 2. 43700 GHz ] ] ) Span 60.00 MHz
es BW 100 kHz #WVBW 300 kHz Sweep 5800 ms (1001 pts)
NhkA] Woce] TR SL] . o= ] % 1 FUMCTION | FUNCTIORMWARTS]  FUNCTaORWealdE o [
i M 2,498 T GHz £.07 dBm
2 H r 2455 30 GHz -3.90 dB8m
_4 M 1 f 2 428 24 GHz 262 dBm
5
&
T
B
)
10
11 -
L »
[F Ll u",&!’ﬂ-’ﬂu!’-
Channel 9: 2.452GHz:
e e
Euntur Freq 2.452000000 GH=z NG Fa ) Trig: Frew Run va Type: Log-Pur """l kR
EGainiLow #freen: 30 48 werfF FRFEFEF
Ref Offset 0.5 dB Mkr3a 2 _':11 ;Li'; GHz
i0abidiv  Ref 12.47 dBm 247 dBm
A1 , _ ¢ . R
¢! i ; i . T = S } A
Center 2. 45200 GHz ] ] ) Span 60.00 MHZ
es BW 100 KHz #VBW 300 KHZ Sweep 5800 ms (1001 pts)
[wER[woDsl TRy sl = [ v | _FURcriod [ RUNCTIORwIDTH]  FUKCTOWWeUE B8
1 M f 243370 GHz 5.0 dBm
Z M r 2470 30 GHz =160 dBm
_4 M o1 f 2 449 48 GHz 2.47 dBm
5
&
T
g
)
10
11 -
q »
RE g sTATUS
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e
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o Certificate#5593.01

o

Report No.: AAEMT/RF/231110-04-02

802.11ax(HE20) mode with MCSO0 data rate
Channel 1: 2.412GHz:
_ _ _ . e s S5
Euntur Freq 2.412000000 GHz T ) Teig: Fres Run va Type: Leg-Pur ”-.;:| ER
FGamdow Wasten: 30 dB wr|F FFRF P
Mkr3 2.413 26 GHz
Ref Offset0.5 dB .
10 dBdiv R;f 15.34 dBm .34 dBm
S ol e i @ : B a
Center 2.41200 GHz ] ] ] Span 30.00 MHz
es BW 100 KHz #VBW 300 KHZ Sweep 2.933 ms (1001 pts)
[REA[ HacEl TREpscL) = | v [ _FUNCHOH | FUNCTIONWADTH]  FUKCTWONWalE 8
1 M 2,402 43 GHz 128 dBm
2 M r 2431 80 GHz 40,95 d8m
_.4 M o1 f 2 413 26 GHz .34 dBm
5
&
T
8
)
10
11 B3
1 »
[FE%e Ifgm-'\-lur-
Channel 6: 2.437GHz:
Avg Type: Leg-Far ey
JC€enter Freq 2.437000000 GHz O T ) Trig: Fres Run vE Typei Log e 1S
KGainiow — BAfen: 30 dB DEvpE FEEE R
Ref Offset 0.5 dB Mkr3 2.429 53 GHz
10 diidiv__ Ref 15.45 dBm 5.45 dBm
. o1 [ & . 2
[ oy — - L 3 . = = = '::.-"
Center 2. 43700 GHz ] ] ) Span 30.00 MHz
es BW 100 kHz FVBW J00 KHz Sweep 2.933 ms (1001 pis)
TS, T ST I S S S 5 T T N 5 =Y W
1 N [] 2,427 40 GHz 1,80 dBm
z2 M r 2446 60 GHz -2.07 dBm
I"a n f 2 GHz 5.46 dBm
=)
]
&
7
8
=]
10
11 -
q »
s g sTATUS
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Channel 11: 2.462GHz:
A g i Leg-Fwr TWACE
JCenter Freq 2.462000000 GH= T o Thg:Fres Run va Type: Log e e
IFGain:L o #aren: 30 48 werfF FEPEFF
Ref Offset 0.5 dB Mkr3 2.433 '_'4 GHz
10 dBidiv Ref 15.22 dBm 2.22 dBm
1 ’ 2
(P i
Center 2.46200 GHz Span 30.00 MHz
es BIW 100 kKHz WVEBW 300 KHZ Sweep 2.933 ms (1001 pts)
[HEA] HOrE] TRE] SCL] | v | _FUNLNOH | FUNCTIONWARTH]  FURCTEONWalE [
1 M f 2,452 40 GHz 215 dBm
2 M r 2471 80 GHz -2. 39 dBm
_.4 M 1 F 2 483 64 GHz .37 dBm
5
&
7
8
]
10
11 B
1 »
[FE e %!’ﬂ-‘TU!’-

802.11ax(HE40) mode with MCSO0 data rate

Channel 3: 2.422GHz:

[Eenter Freq 2422000000 GHz

Awg Type: Log-Pwr

Trig: Fras Fun

PHO: Fast () Warten: 30 4B

IFGamin:l ows

TRACE EX
TVFE e
oer|F FEFPFP P

Ref Offset 0.5 dB
Ref 12.12 dBm

10 dBSdiv
1)

* 426 98 GHz
2.12 dBm

Fa 90 |
Ol i

Center 2 42200 GHz
es BW 100 KHz

#WWVBW 300 kHzZ

TS, T ST I - S S 5 T N 1 =Y W
1 M 2402 B0 GHz T.2T dBm
2 M L 2441 20 GHz -5.89 dBm
_4 M f 2 426 58 GH=z 212 dBm
5
]
7
]
=]
10
11
L
S i&!’ﬂ-‘ﬂu!’-

Sweep 5.200 ms (1001 pts)

Span 60.00 MHz
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Channel 6: 2.437GHz:

1 M f

2 M L

| T ]
4

=y
= 00w Gn

:
i

= Ayg Typs: Log-Fur TRACE
JCenter Freq 2.437000000 GH= O o THu:Fres Run et
IFGain:L o #aren: 30 48 werfF FEPEFF
Ref Offset 0.6 dB Mkr3 2 ._I;I,I':'I ?:.4 GHz
10 Bl Ref 12.49 dBm 2.49 dBm
"
Center 2.43700 GHz ] ] ] Span 60.00 MHz
es BW 100 KHz #VEBW 300 KHz Sweep 5800 ms (1001 pts)
[HEA] HorE] TAE] 5L | v | _FUNLNOH | FUNCTIONWADTH]  FUKCTONValE [
1 M 2417 86 GHz 5.3 dBm
2 M r 2.456 14 GHz -4.26 dBm
o= f 2 420 T4 GHz 243 dBm
4
5
&
T
g
=]
10
11 -
1q ¥
[F Ll %!’ﬂ-‘TU!’-
Channel 9: 2.452GHz:
Avg Typs: Log-Pwr TRACE EX-
[Eenter Freq 2.452000000 GHz o Tagrresun B TypeiLeg ”"‘Ii' _
IFGiain:lowe — BAren: 30 dB wr|fF PRPFR P
Ref Offset 0.5 dB Mkr3 2.443 24 GHz
100 dBidiv Ref 12.88 dBm 2.88 dBm
o9 €
I
- -
Center 2. 45200 GHz ] ] ) Span 60.00 MHz
es BW 100 KHz FVEW J00 kHz Sweep 5.800 ms (1001 pis)

[WERLROEElTRCseLl = L e ] FURCTICH ] FURCTIORWAGTHY  FURETRINVARLE

2.432 80 GHz =408 dBm
2471 14 GH=z -1.13 dBm
2,440 24 GHz Z.e2 dBm

% STATUS
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7.6  Maximum Conducted Output Power

Test Requirement: FCC Part 15 C section 15.247
(b)(3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5
MHz, and 5725-5850 MHz bands: 1 Watt.
Except as shown in paragraph (c) of this section, if transmitting antennas of
directional gain greater than 6 dBi are used, the conducted output power from
the intentional radiator shall be reduced below the stated values in paragraphs
(b) (1), (b) (2), and (b) (3) of this section, as appropriate, by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

Test Method: 558074 D01 15.247 Meas Guidance v0502 RBW=>DTS bandwidth

Test Status: Pre
-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if
EUT with antenna diversity architecture). Following channel(s) was (were)
selected for the final test as listed below.
Pre-Test the EUT using external Standard DC power source for powering on
the board.

Test Configuration:

Spectrum Analyzer

ooO
Aw | Oo=

ooQO
o ooO

(==Y E.U.T

Non-Conducted Table

Ground Reference Plane
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Test Procedure:

1. Remove the antenna from the EUT and then connect a low attention attenuation RF cable

(Cable loss =1.0dB) from the antenna port to the spectrum.
Set the RBW>DTS bandwidth

Set the VBW >3 x RBW

Set the span >3 x RBW.
Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

© © N oo g bk~ wDbd

Report the worse case.
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Test result:
Antenna 0:
Maximum Conducted Output
Channel Frequency
Mode Data Rate Power Limit Result
No. (MHz)
(dBm)
1 2412 11 Mbps 19.63 Pass
6 2437 802.11b 11 Mbps 18.63 Pass
11 2462 11 Mbps 19.77 Pass
1 2412 54 Mbps 25.45 Pass
6 2437 802.11g 54 Mbps 25.51 Pass
11 2462 54 Mbps 25.63 Pass
1 2412 72.2 Mbps 25.71 Pass
802.11n
6 2437 72.2 Mbps 25.78 Pass
(HT20)
11 2462 72.2 Mbps 25.83 Pass
1W (30dBm)
3 2422 MCS0 25.43 Pass
802.11n
6 2437 MCS0 25.78 Pass
(HT40)
9 2452 MCS0 25.98 Pass
1 2412 MCS0 26.72 Pass
802.11ax
6 2437 MCSO0 26.82 Pass
(HE20)
11 2462 MCSO0 26.82 Pass
3 2422 MCS0 26.51 Pass
802.11ax
6 2437 MCS0 26.85 Pass
(HE40)
9 2452 MCS0 27.02 Pass
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Antenna 1:
Maximum Conducted Output
Channel Frequency
Mode Data Rate Power Limit Result
No. (MHz)
(dBm)
1 2412 11 Mbps 19.55 Pass
6 2437 802.11b 11 Mbps 19.58 Pass
11 2462 11 Mbps 19.61 Pass
1 2412 54 Mbps 25.44 Pass
6 2437 802.11g 54 Mbps 25.47 Pass
11 2462 54 Mbps 25.44 Pass
1 2412 72.2 Mbps 25.78 Pass
802.11n
6 2437 72.2 Mbps 25.71 Pass
(HT20)
11 2462 72.2 Mbps 25.57 Pass
1W(30dBm)
3 2422 MCS0 25.43 Pass
802.11n
6 2437 MCS0 25.69 Pass
(HT40)
9 2452 MCS0 25.97 Pass
1 2412 MCS0 26.76 Pass
802.11ax
6 2437 MCS0 26.67 Pass
(HE20)
11 2462 MCS0 26.65 Pass
3 2422 MCS0 26.47 Pass
802.11ax
6 2437 MCS0 26.72 Pass
(HE40)
9 2452 MCS0 26.89 Pass
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Antenna 2:
Maximum Conducted Output
Channel Frequency
Mode Data Rate Power Limit Result
No. (MHz)
(dBm)
1 2412 11 Mbps 19.42 Pass
6 2437 802.11b | 11 Mbps 19.57 Pass
11 2462 11 Mbps 19.75 Pass
1 2412 54 Mbps 25.25 Pass
6 2437 802.11g | 54 Mbps 25.28 Pass
11 2462 54 Mbps 25.40 Pass
1 2412 72.2 Mbps 25.53 Pass
802.11n
6 2437 72.2 Mbps 25.65 Pass
(HT20)
11 2462 72.2 Mbps 25.11 Pass
1W/(30dBm)
3 2422 MCS0 25.51 Pass
802.11n
6 2437 MCS0 25.81 Pass
(HT40)
9 2452 MCS0 26.12 Pass
1 2412 MCS0 26.58 Pass
802.11ax
6 2437 MCS0 26.72 Pass
(HE20)
11 2462 MCS0 26.81 Pass
802.11ax
6 2431 MCS0 26.83 Pass
(HE40)
9 2452 MCS0 27.02 Pass
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Antenna 3:
Maximum Conducted Output
Channel Frequency
Mode Data Rate Power Limit Result
No. (MHz)
(dBm)
1 2412 11 Mbps 19.53 Pass
6 2437 802.11b 11 Mbps 19.87 Pass
11 2462 11 Mbps 19.65 Pass
1 2412 54 Mbps 25.27 Pass
6 2437 802.11g 54 Mbps 25.45 Pass
11 2462 54 Mbps 25.41 Pass
1 2412 72.2 Mbps 25.49 Pass
802.11n
6 2437 72.2 Mbps 25.70 Pass
(HT20)
11 2462 72.2 Mbps 25.57 Pass
1W(30dBm)
3 2422 MCS0 25.39 Pass
802.11n
6 2437 MCS0 25.73 Pass
(HT40)
9 2452 MCS0 26.04 Pass
1 2412 MCS0 26.59 Pass
802.11ax
6 2437 MCS0 26.82 Pass
(HE20)
11 2462 MCS0 26.65 Pass
3 2422 MCS0 26.43 Pass
802.11ax
6 2437 MCS0 26.78 Pass
(HE40)
9 2452 MCS0 26.94 Pass

Remark: Level = Read Level + Cable Loss.

The unit does meet the FCC requirements.
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Result plot as follows:

Antenna 0:
802.11b mode with 11Mbps data rate
Channel 1: 2.412GHz:
& Frog: 2.412000600 GH Radio $td:
enter Fr 2412000000 GHz . T;::-"F:_:"Fﬂb““ A:,p-ul.u-'wm wdle Ftd: Mons
A OF Gl L iAsten: 30 48 Radio Device: BTS
Mkr1l 2.4120122 GHz
Ref OfTset 0.5 dB

10 dBidiv Ref 21..Badﬂm 11.881 dBm

Log - 1 ‘

Center 2.412 GHz Span 12.2 MHz
es BIW 1 MHz #FVBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density

19.63 dBm r12.2mHz [} -51.23 dBm mz [
e g sTATUS
Channel 6: 2.437GHz:
Canter Freg; 2437000000 GGHz Radia Std; Mons
e Trig: Free Run Avg|Held: 10080
A OF Gl L iAsten: 30 48 Radio Device: BTS
Mkr1 2.4370115 GHz
Ref OfTset 0.5 dB .

10 dBidiv Ref 20..89 dBm 10.893 dBm

Log - 1 ‘

Center 2.437 GHz Span 11.48 MHz
es BIW 1 MHz #VBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density

18.63 dBm 7 11.48 mHz [} -51.97 dEBm mz |

(STl E&:TﬂTUE
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Channel 11: 2.462GHz:
[ Freg: 2442000000 GH Fadio Std: None
enter Fr 2462000000 GHz — Tr'u:f'si.:":?..n A:nlmm_*‘w“ adia Std: Mone
A e L Maren: 30 48 Radie Davice: BTS
Mkr1 2.46083903 GHz

10 dBidiv ::fc,;;:t:ffla?n 12.035 dBm

Log - —

Center 2.462 GHz Span 12.2 MHz
es BIW 1 MHz #VBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density

19.77 dBm 1122mHz [ -51.09dEBm mz |

e g 5TATUS

802.11g mode with 54Mbps data rate

Channel 1: 2.412GHz:

| Z.412000000 GHz

entar Fr

" Gantar Frag: 2.412000000 GHz

Radia Std: Mons
wma TG Free Run Aug|Held: 100
T o—— iAran: 30 dB Radie Davics: BTS
MErl 2.4152102 GHz

10 dBidiv ::rc’;;.'ﬁfﬁfn 15.308 dBm

_?g - — '

Center 2.412 GHz Span 24.89 MHz
es BW 1 MHz #VBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density

25.45 dBm 1 24.89 mHz [} -48.51 dBm mz [

[SEory %ETI'\TUE
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Channel 6: 2.437GHz:

enter Freq 2437000000 GHz

A minc e

-

" Gantar Frag: 2437000000 GHz
Aug|Held: 10H8

Trig: Frea Run
#irren: 30 dB

Badic Std: Mena

Radie Devics: BTS

Ref Offsst 0.5 dB
Ref 25.36 dBm

10 dBidiv

Mkr1 2.440254 GHz
15.360 dBm

Log

]

Center 2.437 GHz
es BW 1 MHz

#VBW 3 MHz

Span 24.84 MHz
Sweep 1 ms

Channel Power

Power Spectral Density

Ref Offsst 0.5 dB
Ref 25.42 dBm

10 dBJdiv

25.51 dBEBm / 24.84 mHz [} -48.44 dBm mz [
[SEory ub:TﬁTUE
Channel 11: 2.462GHz:
enter Freq 2.462000000 GHz . Somarrrew ZaeIONG G rene Radio 5ta: Nore
A e Lo #Aren: 30 48 Radio Devics: BTS
Mkr1 2.465254 GHz

15.419 dBm

Log

]

#VBW 13 MHz

Span 24.84 MHz
Sweep 1 ms

Channel Power

25.63 dBm s2asamHz [}

Power Spectral Density

-48.33 dBm /Hz

u‘,-& STATUS
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802.11n(HT20) mode with 72.2Mbps data rate

Channel 1: 2.412GHz:

entar Fr 2412000000 GHz

A minc e

-

Canter Freg; 2412000000 GHa
Trig: Frea Run Aug|Held: 100
Wirten: 30 dB

Radio Std: Mons
Radio Devics: BTS

Mkr1 2. 4127739 GHz
Ref Offset 0.5 dB :

10 dBdiv Ref 25:“ dBm 15406 dBm

Log - 1 '

Center 2.412 GHz Span 26.69 MHz
es BIW 1 MHz #FVBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density

25.71 dBm 1/ 26.69 mHz [} -48.55 dBm mHz [
RE g 5TATUS
Channel 6: 2.437GHz:
— — - T — Py
enter Freq 2.437000000 GHz . $;;m_r&_§ 437000000 thmm. . Radio Std: None
A e L WArten: 30 dB Radie Device: BTS
Mkr1 2. 4375337 GHz

10 dBidiv ?:D;;ggﬂ_afn 15.447T dBm

Log '

Center 2.437 GHz Span 26.69 MHz
es BIW 1 MHz #VBW 3 MHz Sweep 1 ms

Channel Power

25.78 dBm /2688 mHz [}

Power Spectral Density

-48.49 dBEBm mz |

g 5TATUS
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AA Electro Magnetic Test Laboratory Private Limited
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Certificate#5593.01

Report No.: AAEMT/RF/231110-04-02

Channel 11: 2.462GHz:
enter Freq 2462000000 GHz . & aoeer Freq: 2482000000 T‘;IM R Radia Sod: Mons
A Gl mee Wirten: 30 dB Radio Devics: BTS
Mkrl 24628821 GHz
Ref Offsst 0.5 dE

10 Bl Ref 25..5? dBm 15.572 dBm

_?g - — “

Center 2.462 GHz Span 26.73 MHz
es BW 1 MHz #VBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density

25.83 dBEBm s 26.73 mHz [} -48.44 dBm mz [
(STl ﬂb:TﬂTUE
802.11n(HT40) mode with MCSO0 data rate
Channel 3: 2.422GHz:
F i 2 AT2O00000 :
enter Freq 2422000000 GHz . & o Freg 2.4 'thmm. I Radie St Mens
s L Warten: 30 4B Radie Davice: BTS
Mkri 2. 4067378 GHz
Ref OfTset 0.5 dB

10 dBidiv Reaf 22..50 dBm 12.501 dBm

Log - j

Center 2.422 GHz Span 54.9 MHz
es BIW 1 MHz #VBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density

25.43 dBm ssa.amHz -51.97 dEBm mz |

(STl %ETI'\TUE
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Certificate#5593.01

Channel 6: 2.437GHz:

| Z.437000000 GHz

entar Fr

-

" Ganter Frag: 2.437000000 GHz
Aug|Held: 10H8

Trig: Frea Run

Fadic Std: Mons

G L e isren: 30 dB Radia Devies: BTS
Mkr1 24220123 GHz
Ref Offset 0.5 dB -
10 dBidiv Ref 22.53 dBm 12.533 dBm
Log
Center 2437 GHz Span 54.9 MHz
es BW 1 MHz #VBW 3 MHz Sweep 1 ms

Channel Power

25.78 dBm ssaamHz i

Power Spectral Density

-51.61 dBm /H=z

u‘,-& STATUS

Channel 9: 2.452GHz:

enter Fr 2.452000000 GH=z

A minc e

-

Canter Freg; 2 452000000 GGHz
Trig: Frea Run
Wirten: 30 dB

Avg|Held: 10HG

Radio Std: Mons

Radie Devics: BTS

Ref Offset 0.5 dB
Ref 23.13 dBm

10 dBidiv

Mkri 2.4368B476 GHz
13.129 dBm

Log

Center 2452 GHz
es BW 1 MHz

#VBW 13 MHz

Span 54.9 MHz
Sweep 1 ms

Channel Power

2598 dBm ssaamHz I

Power Spectral Density

-51.41 dBm /H=z

g sTATUS
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AA Electro Magnetic Test Laboratory Private Limited
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Report No.: AAEMT/RF/231110-04-02

lACCREDITED]

Certificate#5593.01

802.11ax(HE20) mode with MCSO data rate

Channel 1: 2.412GHz:

2412000000 GHz

AR Saminc ]

R

Canter Freg; 2412000000 GGHz
Trig: Fras Run Avg|Held: 1010
Warten: 30 dB

Radia Std; Mens

Radio Devics; BTS

10 dBJdiv

Mkr1 2.40408 GHz
15.799 dBm

.80 dBm
o —

Center 2.412 GHz
es BIW 1 MHz

Span 28.8 MHz

#VBW 3 MHz Sweep 1 ms

Channel Power

26.72dEBm s2s8amHz [}

Power Spectral Density

-47.87 dEBm mz |

u‘,-& STATUS

Channel 6: 2.437GHz:

enter Freq 2437000000 GH=

B Tamincl e

-

Canter Freg; 2 437000000 G3Hz
THg: Fras Run BuglHeld: 10M0
Warten: 30 dB

Radis Std: Mone
Radia Devics: BTS

Ref Offset 0.6 dB
Ref 26.55 dBm

10 dBidiv

Mkr1 2.4442 GHz
168.5468 dBm

Log

Span 28.8 MHz

#VBW 3 MHz Sweep 1 ms

Channel Power

26. B2 dEBm s2samHz I

Power Spectral Density

-A47.77 dBm iz IR

g sTATUS
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AA Electro Magnetic Test Laboratory Private Limited
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Certificate#5593.01

Report No.: AAEMT/RF/231110-04-02

Channel 11: 2.462GHz:

enter Fr 2462000000 GH=z

L SRR [ W L

-

Cantar Frag: 2 462000000 GHz Radio Std: Mons
Trig: Frea Run Aug|Held: 100

#Arten: 30 dB Radie Device: BTS

Ref Offsst 0.5 dB
Ref 26.04 dBm

10 dBidiv

Mkri 2. 4587168 GHz
168.044 dBm

o . . (3

Span 28.8 MHz

#VBW 3 MHz Sweep 1 ms

Channel Power

26. B2 dEBm s2samHz |}

Power Spectral Density

-47.77 dBm mz B

g 5TATUS

802.11ax(HE40) mode with MCS0 data rate

Channel 3: 2.422GHz:

enter Fr 2.422000000 GH=z

A minc e

-

Canter Freg; 2 432000000 GHa Radia Std; Mons
Trig: Frea Run Aug|Heldo 1000

#irren: 30 dB Radie Devics: BTS

Ref Offsst 0.5 dB
Ref 23.18 dBm

10 dBidiv

Mkri 24282208 GHz
13.180 dBm

Log

Center 2.422 GHz
es BIW 1 MHz

Span 57.6 MHz

#VBW 3 MHz Sweep 1 ms

Channel Power

26.51 dBEBm /s7.e mHz i}

Power Spectral Density

-51.09 dBm mz [

g sTATUS
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AA Electro Magnetic Test Laboratory Private Limited

:

2 - R\

R
Y
2 A~ A |ACCREDITED]
St KON Certificate#5593.01
Report No.: AAEMT/RF/231110-04-02 '
Channel 6: 2.437GHz:
& Freg: 2437000600 cGH Radio $td:
enter Fr 2437000000 GHz . T;;:-"F:_:"Fﬂbuh A:ﬂl—lald. - wdle Ftd: Mons
A OF Gl L iAsten: 30 48 Radio Device: BTS
Mkr1 2.4317666 GHz
Ref Offsst 0.5 dB
10 dBidiv Ref 23..11 dBm 13.105 dBm
Log - 1 ’
Center 2.437 GHz Span 57.51 MHz
es BIW 1 MHz #VBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density
26.85 dBm ss57.51 mHz [} -50.75dEBm mz IR
(¥ Ly E&:TﬂTUE
Channel 9: 2.452GHz:
& Frog: 2452000600 GH Radlo $td:
entar Fr 2452000000 GHz — Tr'u:f'si.:":?..n A:ﬂl—hld. - adia Std: Mone
A G L Warren: 30 48 Radio Davics: BTS
Mkr1l 2.4339984 GHz
10 dBdiv Ref 22.94 dBm 12.937 dBm
Log -
Center 2.452 GHz Span 57.51 MHz
es BIW 1 MHz #VBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density
27.02 dBm 1 s57.51 mHz [} -50.57 dBm mz [
e g sTATUS
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AA Electro Magnetic Test Laboratory Private Limited

EM T |ACCREDITED]
MY .
rtificate#5593.01
Report No.: AAEMT/RF/231110-04-02 Certificate
Antenna 1:
802.11b mode with 11Mbps data rate
Channel 1: 2.412GHz:
2. 4412000000 GH= . $;:F;::rsqbui.4'1m l:.l!.-':ml-uld_'h . Radio Std: Mons
A G L Waren: 30 48 Radia Davics: BTS
Mkr1 2.4120115 GHz
10 dBidiv E;ffc;lhrtgfla?n 11.825 dBm
Log ‘
Center 2.412 GHz Span 11.48 MHz
es BW 1 MHz #VBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density
19.55dBm /11.4ae mHz [ -51.04dBEBm mz IR
e g sTATUS
Channel 6: 2.437GHz:
enter Freq 2.437000000 GHz . < anter Frag: 2.437000000 Tﬁm«n R Radie Std: Nons
A e L Warten: 30 dB Radio Deavice: BTS
Mkr1 2.437 GHz
o dbid Ref 21.82 dBm 11.825 dBm
Log '
Center 2.437 GHz Span 12.2 MHz
es BIW 1 MHz #VBW 3 MHz Sweep 1 ms
Channel Power Power Spectral Density
19.58 dBm r122mHz [ -51.28dEBm mz |
e g sTATUS
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lACCREDITED]

Certificate#5593.01

Channel 11: 2.462GHz:

enter Fr 2462000000 GH=z

L SRR [ W L

-

Cantar Frag: 2 462000000 GHz Radio Std: Mons
Trig: Frea Run Aug|Heldo 1000

#Arten: 30 dB Radie Device: BTS

Ref Offsst 0.5 dB
Ref 21.87 dBm

10 dBidiv

Mkri 2. 4608903 GHz
11.872 dBm

Log

Center 2462 GHz
es BIW 1 MHz

Span 12.2 MHz
Sweep 1 ms

#VBW 13 MHz

Channel Power

19.61 dBm /122mHz [

Power Spectral Density

-51.25dBEBm mz IR

g 5TATUS

802.11g mode with 54Mbps data rate

Channel 1: 2.412GHz:

enter Fr 2.412000000 GH=z

A minc e

-

Center Freq: 2412000080 GHz Radio $td: Mone
Trig: Fras Run Avg|Hieldo 1010

#irren: 30 dB Radie Devics: BTS

Ref Offsst 0.5 dB
Ref 25.33 dBm

10 dBidiv

Mkri 2.4152044 GHz
15.332 dBm

Log

Span 24.84 MHz

#VBW 3 MHz Sweep 1 ms

Channel Power

25.44 dBm s2asamHz |}

Power Spectral Density

-48.52 dBm iz IR

g sTATUS

Page | 99

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15C/22_01_REV1
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Certificate#5593.01

)

Channel 6: 2.437GHz:

enter Freq 2. 437000000 GHz

W Caminc ] e

R

Canter Freg: 2437000000 GHz
Trig: Fras Run
Warten: 30 dB

Avg|Hold: 1010

Radio Std: Mone
Radio Devics: BTS

Ref Offset 0.6 dB
Ref 25.32 dBm

10 dBidiv

Mkrl 2.4402044 GHz
15.322 dBm

Log

Center 2.437 GHz
es BW 1 MHz

#VBW 1 MHz

Span 24.84 MHz
Sweep 1 ms

Channel Power

25.47 dBm s2asamHz |}

Ckory

Power Spectral Density

-48.48 dBm /H=z

u‘,-& STATUS

Channel 11: 2.462GHz:

enter Freq 2462000000 GHz

B Tamincl e

-

Cantar Frag: 2 462000000 GGHz
Trig: Fraa Run
Warten: 30 dB

Avg|Held: 1010

Radic Std: Mone
Radia Devics: BTS

Ref Offset 0.6 dB
Ref 25.26 dBm

10 dBidiv

Mkrl 24652292 GHz
15.255 dBm

Log

#VBW 3 MHz

Span 24.84 MHz
Sweep 1 ms

Channel Power

25.44 dBm /2484 mHz [}

Lo

Power Spectral Density

-48.51 dBm /Hz

% STATUS
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